X CERAMNICCOHRAZTER BRHICBEDTRCEBLTIES,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

INFERND NEL 117,

()
Syncro KT-231P+

X7y 2SR
MAINTENANCE MANUAL

igxmmm

INFERNO NEO 3.0 readyset (with Syncro KT-231P+)
1.8 Scale Radio Controlled .21 Engine Powered 4WD Racing Buggy

ﬂMaaquank

OFKFSHEITIBICHBLTHDET, AT F VAP =Y DTHDIRIC
SEICLTLEET W, XU TFYAVPHEITORENGA IR, HELKS
DERFEED U < [FUH I —HREL TEEWEDE L0,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\
@AY TFYRVN—YIT DB, EAPERERES SBNKS

ICREMITTLREEW,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

KKyOSHD

HE FINEST RADIO CONTROL MODELS

\_ hora de cambiar algun repuesto. )
(FOZEIRILTE)
No. 33012T3/T4

HKUPHRDOIeH, FERMKEEBTZHENH D ET, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich!
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso

33012T3/T4-MM02



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils t'lg'sés 9 53‘5% IMPORTANT: Maniez les outils avec prudence!

u I utifi . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

WY TICRERTIER f EETZTEORRVNCIR, HHEBLTREW,

FYMA>TWEIR —iRIGTR 77—
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehér
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS

WAL YF (1.5mm, 2mm, 2.5mm, 3mm) W+RS0/8— (K. #F./Y W BEEEEA
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm) Phillips screwdrivers (sizes: L, M, S) Instant Glue
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 3mm) Kreuzschlitzschraubendreher Sekundenkleber

Clé allen (1.5mm, 2mm, 2.5mm, 3mm) Tournevis cruciforme
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm) Destornilladores Phillips

1.5mm Ej 4 )
ZJJ

Colle cyanoacrylate
Pegamento instantaneo

Dinl |
2mm WS UANYF WS Mooy
2.5mm Needle Nose Pliers Scissors Schraubensicherung
3mm Flachzange Schere Frein filet
Pinces plates Ciseaux n ; SCREW
B+FLYF (K) Alicat:spde punta fina Tijera Fijatornillos ‘CEMENT }
Cross Wrench (big) p @
Kreuzschlussel (groB) 4%
Clé en croix (grande)
Llave de cruz (Grande) @ No.36219 / 36219P

SPFATTYyYU—T—

u __“/ /C\_ SP KNIFE EDGE REAMER
@75/l T LTRRTERT, e cutlers Whys5—F17 REIBAHLE
Can be used as plug wrench. s Sharp Hobby Knife ALESOIR SPECIAL
Krezenschluessel _ Pince coupante Scharfes Bastelmesser HERRAMIENTA TALADRO CARROCERIA
Peut-étre utilisé comme clé a bougie. O Alicate cortacables Cutter
Puede utilizarse como llave de bujias p Cuchilla de Hobby
WAL 7 z (/T 7T
Wheel Wrench - ;~
Felgenschluessel ]
Clé démonte pneus | e TRMIARET, BE] - 15mmORBHHTEZIETT,
Llave de ruedas Awl No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
Spitzahle UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Poingon Locher, einfach und sauber!
= P Un must! Permet de faire des trous de 1 ~ 15mm sans
Punzén effort! Idéal pour les carrosseries.
] D) Perfora agujeros desde 1 a 15mm.

I THEIDFEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTRDZ EITERLTLIEE WL,

- - N - rr
O OHEEEE  Fh, WELERT 5. ;\\\\\\\\\m g;’ch‘;g‘
Oy NONBEREN DD, ﬂ \ \
. - N AN s
WH—RE. REAB D EUES, BEWKHOD TR | Bon
IRFEIE NN, Mt T — Y — 1A% =, £ TIER ‘ Correcto
<IEEW,
QNS BEROTOY 1 REREZBVE S ICT 2, /
RzeSZEICLUTHEDBUBNSHEITS, Wrong
@TPE X ZiEHDEEE - - - Falsch
WO HNEL THERPBEESNZET .
WHTIRE W, Mauvais
el MRDERT 2 THIOD & Mal
EADBENMGLSBDET,
Before assembling, please read the following carefully: Avant 'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
construction. déroulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.
where the model was purchased. Sijamais il y a des pieces manquantes, adressez-vous directement a votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. illustrations dans chaque plage de montage, puis assemblez les.
However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:
damaged. Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez &
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.
Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.
Ihres Modelles. @Compruebe la conformidad de todas las piezas.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Inrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor

Si faltara alguna pieza, contacte con la tienda donde lo adquirio.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada

dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen. paso.
@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tornillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht Uberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EAPIWIE@EDEL < A> TVWET,

KIREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTENG D XITDTHERL THSMHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéhrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escala
real esquemas en el lado izquierdo de cada paso del montaje.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \ER@ED Y+ XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

E2 TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EVVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

ﬂx\\l\\\\\\\\\\\\\\\\\\\\l\! «\\\\\\\\\\\\\\\\\\\\\\\\\‘r ! WJ 3mm 3

‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOR—JL
Vis Vis TP F/H 3x12mm S E R Metal Bushing - Ball Bearing ' Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager - Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vi P 3x1omm Casquillo Metélico - Rodamiento Fotule 5.6mm
Tornillo 3x12mm F/H 5mm '

HSER £y hER — E)IIIIIIMIID
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREEED RN So funktioniert die Bauanleitung: 5
HEEQRN g ( 5#BAfl Example)

How to read the instruction manual:

P COEETHEMN TR B L ZFDHH,
NEBRO LR, RIR. FERE
TRy FROERIE. EREEBRV\WTE—

No.MfFiFsnTWwEd, ART/IX\—V%E
AT B REEF—No.ZSBL TSI,

: RABA TS < OY— I A BRI NT

WET, Y—7ITFR L THEIZLTEAED
TLES W, Y=V DK, &=
DFICHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

1 70y K ANRY Y 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

(@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illustration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII THID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Symbols used throughout the instruction manual, comprise:

ﬂ SEEEICEDNTVEY—Y

ERUTHEIITS.

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

PRSI TEET 5.

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

XYOYIHIEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

[CIzhvy T3,
Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.

Coupez la partie grisée.
Corte la zona oscurecida.

2mmOR%ZEH T2 (Bl) o

Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen @.
Percez des trous au @ indiqué.

Perfore agujeros con la medida indicada.

/A 5 N =] EN

EARU &L SICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

R1ESH,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamano real.

RPENY NT 3,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez 'excés.

Corte el sobrante.

Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

\

AEY2LSICHILIT S,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Aseglrese que la pieza se mueve suavemente.

HESOIBICHEIITZ,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

TR &R5,

Apply grease.

Fetten.

Appliquer de la graisse.
Aplicar grasa.

pilll - YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.




Ou
®I

>$b&ﬁ-’”’éi

Flat surface
abgeflachte Seite
Méplat

7 7 %% / Differential / Gear Differential
Différentiel / Diferencial

4x4mm v FEZR
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

%

[mm ,,,,,,,,,,,,,,,,,,, 3 Superficie plana
®6mm O

O-ring

O-Ring

Joint thorique
6 4 x10mm ¥ L
Shim
Unterlegscheibe

. Rondelle de callage
(58 x 16 x5mm X7 Yy 9

Zavk/YUvHA
For front and rear
vorn & hinten

Pour l'avant et l'arriere
Delantero y Trasero

® (7av ~/UVH)

(For front and rear)
(vorn & hinten)
(
(

Pour I'avant et l'arriére)
Delantero y Trasero)

Y5 —H
For center

Mitte

Pour le centre

Central

(B> —H)
(For center)
(Mitte)

(Pour le centre)
(Central)

. Arandela
BallBearing [~ )\ 6
Kugellager N
Roulements a billes i{/
Rodamiento @®2.5x12.8mm ¥+ 7 §
Shaft
Welle
,,,,,,,, 3 Axe 2.5x12.8mm ™ —
Eje 2.5x12.8mm
C— 3
N\ J
—_— N . . . . P ! P -
77 £+ / Differential / Gear Differential | [OM 70> b/ UV £ y—
Différentiel / Diferencial ’@ X For front and rear X For center
I ©) vorn & hinten Mitte
Pour l'avant et |'arriére Pour le centre
Delantero y Trasero Central
ZAY R/ tYY—H
Front / Center
Vorne / Mitte
Avant / Pour le centre
Delantero / Central #3000 - 5000
JEg::! )
Rgaar
® (7av k/U¥H) Hinten
(For front and rear) Arriere
Trasero

(BEv%—H)
(For center)
(Mitte)

(Pour le centre)
(Central)

3x12mm S EX
F/H Screw
SK Schraube
Vis F/H 3x12mm
Tornillo 3x12mm FH @2.5x 12.8mm >+ 7 k

[ Shaft

Welle
(58 x 16 x5mm X7 Yy

Axe 2.5x12.8mm
Eje 2.5x12.8mm

Ball Bearing
Kugellager 1 3
Roulements a billes  (§)6mm 0V >4
Rodamiento O-ring
O-Ring
Joint thorique
ffffffff Junta Térica
,,,,,,,,,,,,,,,,,,,, 3

(vorn & hinten)
(Pour l'avant et l'arriere)
(Delantero y Trasero)

TIAALI

Qil for Differential
Differential-Oel
Huile de différentiel
Aceite diferenciales

(7> ~/UVYHE)
(For front and rear)
(vorn & hinten)
(
(

=

Pour l'avant et l'arriére)
Delantero y Trasero)

2ty hMEIZTS (A1),
Assemble as many times as specified.

BN =S DIBICHEIIT S,

8 Assemble in the specified order.

Sooft wie angegeben zusammenbauen.

Assemblez aussi souvent quindiqué.
Repita las veces sefialadas.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

Debe comprarse por separado.

(2> 5—F) @

(For center) %

(Mitte) Q%/Sxmmm

(Pour le centre) %

(Central)

X billl- YN TIR%EED,

Must be purchased separately! Apply grease.
Das Teil ist nicht im Bausatz enthalten! Fetten.
Doit étre acheté séparément! Graissez.

Aplicar grasa.

5




3 )£ 7R v & X / Rear Gearbox / Hintere Getriebegehause| [OM
Carter de différentiel arriere / Caja de transmision Trasera ©)

VY7

Rear Differential
Hintere Gear Differential
Différentiel Arriére
Diferencial Trasero

> WEEEZ T, Ny T
5 v :/ 1 %%@%? éo
Adjust the backlash

with the shims.
Zahnflankenspiel mit

Distanzscheiben justieren
Ajuster I'entre-dents

avec les rondelles.
Ajuste la holgura con

4x25mm

[Q
las arandelas. g;\
< %mwmm
4x20mm TPHZEX 2.6x8mm TP EX
TP F/H Screw TP F/H Screw 2.6x8mm
SK Treibschraube SK Treibschraube
Vis TP F/H 4x20mm Vis TP F/H 2.6x8mm
Tornillo 4x20mm TP F/H Tornillo 2.6x8mm TP F/H . N
Dmm ,,,,,,,,,,,,,,,,,,,, 4 ®8x16x5mm AFUVY  (D8x16x4mm NF UL
””””” 2 Ball Bearing Ball Bearing
. N ) Kugellager Kugellager
4x25mm TPHZEX 18x 16 x 0.5mm * Ls (2 Thick) Roulements & billes Roulements & billes
TP F/H Screw 13x16x 0.3mm ¥4 (% Thin) Rodamiento Rodamiento
SK Treibschraube Shim
Vis TP F/H 4x25mm Unterlegscheibe
Tornillo 4x25mm TP F/H Rondelle de callage
Arandela
—————— 2
4 U ¥V 7R v 7 X/ Rear Gearbox / Hintere Getriebegehause > ESRMEICEY NEXEEET B,
Carter de différentiel arriére / Caja de transmision Trasera Firmly tighten the set screw onto the flat surface.
Ziehen Sie die Gewindestifte auf die ab-geflachten

Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes
planas del eje.

8//5x4mm

4x15mm TPEXR
TP Screw
LK Treibschr
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂm\\\\\\\\\\\\\\\\w fffffffffffff 2

OPEESANPPA(N)
Joint Cup (L)
Getriebeausgang (L)
Noix de cardan (Longue) 5y 4mm tv kEX
Vaso Salida Palier (L) Set Screw

] Gewindestift

:I Vis BTR 5x4mm
-

””””””” 1 Prisionero 5x4mm

4x15mm

W 75 DIEICHEII TS, TIREED, XIOY I HZED,
Bl Assemble in the specified order. Apply grease. Apply threadlocker (screw cement).
In der angegebenen Reihenfolge zusammenbauen. Fetten. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Graissez. Appliquer du frein filet.
Realice el montaje en el orden indicado. Aplicar grasa. Aplique liquido fijatornillos.




5 >+ >— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHYZER
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

[[ Tornillo 4x15mm TP F/H
,,,,,,,,,,,,,,, 4

Carter de différentiel avant / Caja de transmision Delantera ©)

E ZHY hFVRw o Z /Front Gearbox / Vorderes Getriebegehduse | [OM

ZaOY k77

Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantero

> EEZ T,
Ny Zy¥a 19,20
ZIRET D,

Adjust the backlash

with the shims.
Zahnflankenspiel mit @
Distanzscheiben justieren

Ajuster I'entre-dents
avec les rondelles.
Ajuste la holgura con

las arandelas.

4 x20mm TPEXR 2.6x8mm TPHZER
TP Screw TP F/H Screw 2.6x8mm
LK Treibschr SK Treibschraube 2 6x8mm
Vis TP 4x20mm Vis TP F/H 2.6x8mm ’
Tornillo 4x20mm TP Tornillo 2.6x8mm TP FH @8 16x5 s @8 o4 sy
x16 x 5mm X7 Y x16 x4mm X7 YUY
‘\v. ,,,,,,,,,,,,,,,,,,,,,,,,
ﬂ‘\\\‘\\\\\‘\\‘\\‘\\‘\\‘\\‘\\‘\\ 2 DW 4 Ball Bearing Ball Bearing
. PP Kugellager Kugellager
4x20mm TPHYZER 13x16x0.5mm > L (2 Th!Ck) Roulements a billes Roulements a billes
TP F/H Screw 13x 16 x 0.3mm L (& Thin) Rodamiento Rodamiento
SK Treibschraube Shim _
Vis TP F/H 4x20mm Unterlegscheibe
Tomnillo 4x20mm TP F/H Rondelle de callage (/' "\ '\ || 1
Arandela
ffffffffff 2
W 75 DIEICHII T 5, TIUREED,
Bl Assemble in the specified order. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Fetten.
Assemblez dans I'ordre indiqué. Graissez.

Realice el montaje en el orden indicado. Aplicar grasa.




7 70Oy hFV7/Rw o X/ Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

> ESRHEICEY N\NERXRZEET %,
Firmly tighten the set screw onto the flat surface.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.

5x4mm v hEX
Set Screw
Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm

4x20mm TPHSEX OPERPAY AN

TP F/H‘ Screw Joint Cup (L)
S!( Treibschraube Getriebeausgang (L)
Vis TP F/H 4x20mm Noix de cardan (Longue)

Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

4x20mm

>+ ¥— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

i 2

4x15mm\% ég/ 4x15mm

X¥OVIEIERS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.




Carter de différentiel central / Caja central

E & —F+ Ry ¥ X /Center Gearbox / Die mittlere Getriebegehéduse

TL—FFv /-
Brake Caliper
Bremssattel
Plaquette de frein
Zapata freno

TL—F/Cy R (8)
Brake Pad (Black)
Bremsbelag
Garniture de frein (Noire)
Zapata freno (Negra)

3x12mm EX
Screw
LK Schraube
Vis 3x12mm

Tornillo 3x12mm
ﬂI||||||||||||||||||||||| ffffffffffffffff 4

3x12mm

Yy —FT7
Center Differential
Mitte Gear Differential
Différentiel Central
Diferencial central

10mm

approx. 7mm
ca. 7mm

©
O #7mm
©

environ 7mm

o } aprox. 7mm

3x12mm

Carter de différentiel central / Caja central

Y% —F+Rv 7 X/ Center Gearbox / Die mittlere Getriebegehéduse

@0000c00000000000000000000000000000000000000000

A IFERFTEL TWEE A
@) ORGO4%E HE LK L 12X L\,

is not sold separately.
Purchase (1§ ORGO4.

Teil ist nicht einzeln erhaeltlich,
bitte verwenden Sie Teil , ORG-04.

La piece n'est pas vendue
séparément. Acheté ORG04 .

no se vende por separado
Adquiera (1) ORGO4.

@) |Ew)

@b
Q9

(Short)
(Kurz)
(Courte)
(Corto)

_

4x15mm
4x15mm

4x15mm TPHZER

TP F/H Screw F/H Screw
SK Treibschraube SK Schraube
Vis TP F/H 4x15mm Vis F/H 3x6mm

H Tornillo 4x15mm

3x6mm YT ER

TP FH Tornillo 3x6mm F/H

o ER U THII TSR, X AFEA o

=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.




1 1 Y474 > )X—ZX T — /Rear Shock Stay / Hintere Dampferbriicke (> cOREERTEE S Ao A
Support amortisseurs arriere / Soporte amortiguadores trasero These holes cannot be used.
Diese Bohrungen diirfen nicht
3x10mm J:\CRIAN 4x10mm verwendet werden.

Holes for mounting. Ne pa}g utiliser ces trpus.
Dieses Loch verwenden No utilizar estos agujeros.
Trous pour le montage.
Agujeros a utilizar.

S 7

J
N
3x10mm (TP) EA
3x10mm F+v+v TR 3x10mm TPEX
Cap Screw TP Screw
Inbusschraube LK Treibschr
Vis Vis TP 3x10mm
Tornillo allen Tornillo 3x10mm TP
i - PR ST 1
4x10mm EX 3x12mm TPE X
Screw TP Screw
LK Schraube LK Treibschr
Vis 4x10mm Vis TP 3x12mm
; Tornillo 4x10mm Tornillo 3x12mm TP
@mmxmmmm ———————————————— o | g - 2 &@ 4xiomm
3x12mm 3x12mm
1 2 D1 > AT — [ Wing Stay
Heckspoiler-Halterung / Support aileron / Soporte alerén
3x15mm
[
=

> E X DEHEICER,

Note the types of screws !

Auf verschiedene Schraubentypen
achten !

Vérifier bien le type de vis a utiliser !

Fijarse bien en los diferentes

tipos de tornillos !

3x15mm TPE X 4x15mm TPE X 4x20mm EX
TP Screw TP Screw Screw

LK Treibschr LK Treibschr LK Schraube
Vis TP 3x15mm Vis TP 4x15mm Vis 4x20mm
Tornillo 3x15mm TP Tornillo 4x15mm TP Tornillo 4x20mm 4x15mm

(o« | jopns -2 (D 2

4x20mm

(2 JER U THII TS, %EEIEIUJ:’BLZ%HIZTéo
=8 Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le c6té gauche comme le cété droit.
Preste atencion. Realice el montaje de igual forma en ambos lados.

10




U7 X~ 3> /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspensién Trasera

@ =8F3 »LON—Y
For Left Marked “L”
Links L links markiert
Gauche Marqué “L”
Izquierda "L" marcado

4x12mm

(B5)8x 16 x5mm X7 Y >

. @GfIA »ROY—7
| For Right Marked “R” X @
: Rechts R links markiert —— W(/ 50
| Drolte Marqué “R” > Sy
~ Derecha "R" marcado \w

Ty hEX

Set Screw
Gewindestift

Vis BTR 4x12mm

Prisionero 4x12mm

@3 x46mmR YY1 —EY

G926 x 17mm ¥+ 7 k Screw Pin
Shaft Schraubachse
Welle Vis

Axe 2.6x17mm
Eje 2.6x17mm

Tornillo Pasador

Ball Bearing
Kugellager -
Roulements a billes 5 Xx4mm v hEX 393 x 8 x2.5mm 55—
Rodamiento Set Screw Collar
Gewindestift Gleitlager
Vis BTR 5x4mm Bague
Casquillo

...........................................

¢ %No.1-S54012 4x12mmOt v hEX %
. AT EESHELAREICBED XD,
By using Part No.1-554012 4x12mm Set Screw,
adjustments for the ground clearance can be made. :
Bei Verwendung der 4 x 12 mm Gewindeschraube «
(Art.-Nr. 1-854012) kann die Bodenfreiheit justiert werden.
Il est possible d'ajuster la garde au sol en utilisant :
les vis 4x12mm (#1-S54012). .
Utilizando la pieza No. 1-S54012 Tornillo Prisionero
4x12mm, podra realizar ajustes en la altura
con respecto al suelo.

> EERER
For adjusting the
ground clearance.
Zur Justierung der
Bodenfreiheit.

. £
: Top Oben
+ Haut Parte superior

S Réglage de la garde
Bottom unten au sol. .
- Bas Parte inferior Para ajustar la altura.

> 30 EMDAR—Y— LRI BT ET,

IRA—ILR—RADEENTEET,

Adjust the wheel base by using the other
spacer instead of .

Der Radstand kann durch Einsatz des
anderen Spacer's fuer Teil 36 justiert werden.

Ajuster I'empattement en utilisant d'autres
entretoises que la piece .

Ajustar la distancia entre ejes utilizando otro
casquillo en vez de (J0).

N

YA A>3 / Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

@D5x38mm 7Y v A RO YR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

S oD -2

@)7.8mm R—)LTV R
Ball End
Kugelpfanne
Chape
Rétula

O o

Il YN
Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!

X

9 17mm
approx. 177mm
ca. 177mm

environ 17mm
aprox. 17mm

> IVDHDIANERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le cbté avec le déport est le pas inversé.
El lado con la muesca es el lado con
rosca inversa.

J

Doit étre acheté séparément!

Debe comprarse por separado.

M =S OIBICEL T,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

EARLC &S ICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

Lg X2

2ty MAZ TS (),
Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

RYE,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.
Dibujo a tamafio real.

[Fa EELTHITSH,
=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

11




1 5 Y X2 3> /Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

@Wax78mm 750 I Vv Tk 3x3mm v hEZR
Flange Shaft Set Screw
Flanschwelle Gewindestift
Axe épaulé Vis BTR 3x3mm
Eje con pestaha Prisionero 3x3mm
U ] 1 2
ffffffffff 2
3x10mm F+v7ER @4 x10x6mm X kv /t—
Cap Screw Stopper AN
Inbusschraube Stellring

; ) Holes for mounting. HiAA
Vis Bague d'arrét Diese Bohrungen verwenden  For Right
Tornillo allen Prisionero

%mmm Trous pour le montage. Rechts
ffffffffffff 2

Agujeros a utilizar. Drolte
Derecha
@)7.8mm EEfFR—IL
Flange Ball
Kugel m. Bund
Boule épaulée

ﬂj Roétula biselada

ERIFA
For Left
Links

Gauche
Izquierda

3x10mm

23

1 6 7 2~ ¥ 3> /Rear Suspension / Hintere Aufhangung | [OM
Suspension arriere / Suspension Trasera

@3x25mmRY YU 1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

i — -

7.8mm V/RFR—)L
Ball
Kugel
Rotule 7.8mm

I:[]:I Rétula 7.8mm
,,,,,,,,,,,,,,,,,,,,, 2

:NENWAN

Holes for mounting.
Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar.

oW =5 DIEICHHII TS, %Eﬁﬁuotit:ﬁﬂﬁ—céo [ a ERU T TS,
Bl Assemble in the specified order. Assemble left and right sides the same way. = Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

12




1 7 >+ >— / Chassis
Das Chassis / Chassis / Chasis

3x10mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂmmmmww —————————— 1

§/3x10mm

1 8 70y k5> )8—2ZF— [Front Shock Stay / Vordere Dampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero

:IENVAN

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar

3x12mm

3x12mm TPE X 3x12mm ¥+ v FERX  4x12mm ER
TP Screw Cap Screw TP Screw
LK Treibschr Inbusschraube LK Treibschr
Vis TP 3x12mm Vis Vis TP 4x12mm
Tornillo 3x12mm TP Tornillo allen Tornillo 4x12mm TP

| oo - 2 (- 2 @ﬁmmmm —————————— 4

(> cORBERTE £ A,

These holes cannot be used.

Diese Bohrungen dirfen nicht
verwendet werden.

Ne pas utiliser ces trous.

No utilizar estos agujeros.

o,/
\ 4x12mm
4x12mm
3x12mm

3x12mm

V EARU &SI TS, [ a ERB U THIITSH.

Assemble left and right sides the same way. =8 Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez le c6té gauche comme le cété droit. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Preste atencion.

13




1 9 70Y MY ARY Y 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

4 x 10mm

S

(5)8x 16 x5mm RF7 Y
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

Frv7ER
Cap Screw
Inbusschraube
Vis

Tornillo allen

@ LI
For Right
Rechts
Drolte > Enz)rl?e d_g
Derecha R links markiert
Marqué “R”
"R" derecha

5x4mm - P
Gh2.6x17mm ¥+ 7k For Left
Shaft X ! Links
Welle D | Gauche
Axe 2.6x17mm | Izquierda
Eje 2.6x17mm ! <
— 2 @FvoNNT— e —
. Knuckle Collar ! . .
5x4mm v hEX Lager | L links markiert
, 5 ) »
Set S.crew. Bague épaulée de fusée | M ?r_que_ L
Gewindestift Casquillo | L" izquierda
Vis BTR 5x4mm |
Prisionero 5x4mm (/™)) | || __ :
mm """"""""""""" 2 1
|
I

20 70Oy N ANR> Y 3 / Front Suspension / Vordere Aufhangung| [OM
Suspension avant / Suspension Delantera

©) ERIA

A
For Right
Rechts
Drolte
Derecha

@3x40mm R Y 12—

Screw Pin
Schraubachse
Vis

Tornillo Pasador

®Wax78mm 75 0IIv Tk

Flange Shaft
Flanschwelle
Axe épaulé

Eje con pestana

For Left
Links
Gauche
Izquierda

4x12mm £y NEX
Set Screw
Gewindestift

Vis BTR 4x12mm
Prisionero 4x12mm

! %No.1-S54012 4x12mmaty hER%E

—

T AT LESRABRDARICRDET, T

+ By using Part No.1-S54012 4x12mm Set Screw, Bottom Unten :

. adjustments for the ground clearance can be made. Bas Parte inferior :
“ Bei Verwendung der 4 x 12 mm Gewindeschraube > S5

X RUFBEA fo

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!

Doit étre acheté séparément!
Debe comprarse por separado.

oW S DIRICHEII T2,

l Assemble

in the specified order.

(Art.-Nr. 1-S54012) kann die Bodenfreiheit justiert werden.

. . . o For adjusting the
- Il'est possible d'ajuster la garde au sol en utilisant ] 9

ground clearance.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

: I§§ vis 4x12mm (#1-S54012). . B Zur Justierung der
. Utilizando la ple’za Nq. 1-354012 Tornillo Prisionero Bodenfreiheit. :
4x12mm, podré realizar ajustes en la altura Réglage de la garde au sol. :
con respecto al suelo. Para ajustar la altura.
VEEIEL‘)A:’BLZ%HEZT%O xyaOyoH=ERZ,
Assemble left and right sides the same way. Apply threadlocker (screw cement).
Bauen Sie eine linke und eine rechte Seite. Verwenden Sie Schraubensicherungslack.
Assemblez le c6té gauche comme le c6té droit. Appliquer du frein filet.
Realice el montaje de igual forma en ambos lados. Aplique liquido fijatornillos.

14




2 1 70O kY AR> Y 3 [ Front Suspension / Vordere Aufhdngung| [GM
Suspension avant / Suspension Delantera *

> IVDHDZANERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde

Le coté avec le déportest le pas inversé.
Lado con rosca inversa.

766.8mm YV /\AR—)L
Ball
Kugel
Rotule 6.8mm

[[] Roétula 6.8mm
,,,,,,,,,,,,,,,,,,,,,,, 2

@®3x25mm 27 1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

w—— 12

@3x40mm RV J1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

#6mm
approx. 6mm
ca. 6mm

environ 6mm
aprox. 6mm

@6.8mm R—)LT> R
Ball End
Kugelpfanne
Chape
Rétula

O 2

@)5x28mm 7Y v AROYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

22 >+ >— / Chassis (O
Das Chassis / Chéassis / Chasis

3x10mm TPE'X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂs\\\\\\\\\\\\\\\\\\\" —————————————————— 1

4 x20mm TP S EX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

ffffffffff 2
4x20mm
M 7S DIEICHEII T 5, V EERU&LSITHEIT S, 2 ERUTHIZITSR,
Bl Assemble in the specified order. Assemble left and right sides the same way. =8 Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

15




23 Y& —FRvy ¥ X/ Center Gearbox / Die mittlere Getriebegehduse
Carter de différentiel central / Caja de transmision central

3x3mm v rEZX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

- 2
3x10mm TPER

TP Screw

LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

«\\\\\\\\\\\\\\\\\\m —————————————— 4

»EVNEDEFEM,
Use thick one.

I Dicke beachten!
A Utiliser I'entretoise épaisse.

Utilizar el grueso.

24 ATF7Y>Y | Steering
Lenkung / Direction / Direccion

4x10mm EX

Screw

LK Schraube

Vis 4x10mm
[ Tornillo 4x10r2m
|

996 x 10 x 3mm X% JL
Metal Bushing
Lager

Casquillo Metalico 6x10x3mm

ATV THhZT—
Steering Collar
Lager
Entretoise
Casquillo direccion

Ol

3x10mm 7y ¥y —
Washer
Scheibe
Rondelle 3x10mm
Arandela 3x10mm

=W
Short
Kurz
Courte
Corto
> [ = ICER
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

Bague Métal 6x10x3mm (02 5.8mm E'OR—)L (3F)

Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

@ (Omm--

3mm7FrAv+yhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

Clife

ATFT7IVITEY
Steering Pin @
Lenkungsstift
Axe Direction
Hexagono direccion

4x10mm

@

4x10mm

i

@

3x10mm

( A

(2 JER U THII TSR,
=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

EE RIS,
Temporarily tighten.

Vorléufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

16




25 AF7 7)Y I Steering
Lenkung / Direction / Direccidn

3x10mm TPE'X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂmmm ——————————— :

3x10mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

4x10mm £'X

Screw

LK Schraube

Vis 4x10mm
[ Tornillo 4x10mm
|

4x10mm HZEX
F/H Screw
SK Schraube
Vis F/H 4x10mm

[[ Tornillo 4x10mm F/H
,,,,,,,,,,,, 3

3x16mm HZEX
F/H Screw
SK Schraube
Vis F/H 3x16mm
Tornillo 3x16mm F/H

i

3mm FAOYFvh
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

ol

T=I\—h7—
Tapered Collar
Scheibe, konisch
Rondelle incurvée
Arandela biselada

6.8mm R—JL
Ball
Kugel
Rotule

3mm  Fvh
Nut
Mutter
Ecrou

~ Tuerca 3mm

g

@)6.8mm R—JLTV R (L)
Ball End (L)
Kugelpfanne (L)
Chape (L)
Rétula (L)

4x10mm

4x10mm

> RIEHDEREHNL TES,
Remove these screws and
retighten after installing .
Schrauben entfernen und nach
Montage von wieder festziehen.
Retirer ces vis et les revisser
apres avoir installer .
Afloje estos tornillos y aprietelos
después de instalar €19

N
> [ = CER
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.
E=40
Long
Lang
Longue ,_
=\
Lar
g0 Short
Kurz
Courte
Corto
J
)
30mm

#924.5mm

approx. 24.5mm

ca. 24.5mm
environ 24.5mm
aprox. 24.5mm

- EEDHDAMNERY,
»~ The side with the step is a reverse screw.
Die markierte Seite hat ein Linksgewinde.

Le coté avec le déport est le pas inverseé.
Lado con rosca inversa.

3mm
Nylon Nut)

Holes for mounting.

Trous pour le montage.
Agujeros a utilizar.

Diese Bohrungen verwenden.

@) 4xdomm 7Y AROYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

(1=

I

FaOVFy R

(

(
(Kunststoffmutter)
(Ecrou nylon)

(

» B X DBEREICER,
Note the types of screws !
Auf verschiedene

Schraubentypen achten !
Vérifier bien le type de vis
a utiliser !
Fijarse bien en los diferentes
tipos de tornillos !

= ERL THEITSA.
=Ml Pay close attention here!

Vorsicht! Wichtiger Hinweis!

Attention! Avis important!
Preste atencion.

R <0y v EERS,
-y Apply threadlocker (screw

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos

RYH,

cement). True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

. Dibujo a tamafo real.

EARU LS ICHEILTS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

17




26 I >3 /Engine ®\®
Verbrennungsmotor / Moteur / Motor *

IvYvaizZvyh

@7 x11mm Ty v —
Washer
Scheibe

Engine Unit
3x4mm £ 5x20mm Ly @ 5x10x4mm X7 Y Verbrennungsmotor
Screw Shim Ball Bearing Moteur
LK Schraube Unterlegscheibe Kugellager Motor
Vis 3x4mm Rondelle de callage Roulements 2 billes
Tornillo 3x4mm Arandela Rodamiento

Rondelle
Arandela

3x4mm

ERURAZEL TSIV,

When replacing with spare parts please adjust the space with 7x11x1mm and
7x11x0.5mm washers contained in Item No. 1-W701105,1-W701110.

Beim Austauschen der Ersatzteile montieren Sie bei dem Freiraum 7x11x1 mm und
7x11x0,5 mm Scheiben, die in Teil mit der Art.- Nr. 1-W701105,1-W701110 integriert sind.

Lors du remplacement avec une piéce détachée, ajuster I'espace avec des rondelles
7x11x1mm et 7x11x0.5mm incluent dans la référence #1-W701105,1-W701110.

Cuando cambie alguno de los componentes por favor ajuste la separacion con arandelas

7x11x1mm y 7x11x0.5mm incluidas en el recambio No.1-W701105,1-W701110.

Inset the short end of

Inserte el extremo corto de

»WognszDoscAns,
. . into the groove of .

Setzen Sie das kurze Endstiick von
Insérer le ressort d'embray

in die Nut von ein.

dans le trou de .
en la ranura de .

I>3YY /Engine
Verbrennungsmotor / Moteur / Motor

27

-
P I DITEEZH T 2.

Insert a sheet of paper
before installing.

Ein Stueck Papier beim
Einbau dazwischen legen!

Insérer un morceau de
papier avant installation.

Inserte un trozo de papel
antes de instalar.

0)

~N

Engine Assembly

Moteur
Motor

O)

3x14mm Fv¥ v TR
Cap Screw
Inbusschraube
Vis
Tornillo allen

(E ooy

4x6mmHYPTER
F/H Screw
SK Schraube
Vis F/H 4x6mm
Tornillo 4x6mm F/H

4x10mm 77V IfF vy TER
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé

Front

Vorne
Tornillo allen Avant
%mﬂﬁm ,,,,,,,,,,,,,, 4 Delantera

IVvIvF7veyIT)—

Verbrennungsmotor

4x6mm

4

?\
@MMmm
(4

4x10mm

N ESOIRICHEITS,

Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.

(2 ERUTHIL TS,
= Pyy close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

ERRU&SICHELTS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

*y0vIHEE%,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

L4

18




28 %4 RA—K /Side Guard
Seitenschutz / Bavettes de protection / Paragolpes lateral

3x10mm TPE'X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\“- ——————————————

29 N 7 Z— / Muffler
Resonanzrohr / Echappement / Escape

3x8mm EX
Screw
LK Schraube
Vis 3x8mm
Tornillo 3x8mm

fffffffff 1

4x4mm Y hER
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

3mm 77 IfFy bk
Flanged Nut
Stoppmutter
Ecrou épaulé i
Tuerca con collarin | B> X7 5 —IcELETHITF 2,
N Bend the wire to fit the muffler into position.
\‘ @H fffff 1 Gemaefl Resorohr biegen
= Courber si nécessaire.
Doblar para poder instalrlo en el escape.

%EEIEUJ:’BLC%HTLT%JO %ﬁj\’&ﬁ‘y NER XAV IHZED,

Assemble left and right sides the same way. Cut off excess. Apply threadlocker (screw cement).
Bauen Sie eine linke und eine rechte Seite. Uberschiissiges Material abschneiden. Verwenden Sie Schraubensicherungslack.
Assemblez le c6té gauche comme le c6té droit. Coupez I'exces. Appliquer du frein filet.

Realice el montaje de igual forma en ambos lados. Corte el sobrante. Aplique liquido fijatornillos.

19




Tank / Réservoir / Deposito OEBERTIHLET, -
E\SH 5mm To protect the engine from dirt infiltration, purchase Kyosho's No.1876 Fuel Filter.
Zum Schutz des Motors, den Treibstoff-Filter Best.-Nr. 1876 verwenden.
Afin de protéger le moteur de la poussiére, se procurer le filtre a essence Kyosho réf.1876.
Instale el Filtro de Combustible No.1876 para evitar la entrada de suciedad en el motor

%5**49 >4 | Fuel Tank Q@LYVYVETIIVEINDHISTFDiHIC, FIFEDNo.1876/K 7 1 ILY —

@w->va>yFa—T110mmichy b
Cut the () Silicone Tube to 110mm Length.
Silikonschlauch (%) auf 110mm ablangen.
Découper une longueur de 110mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 110mm.

> E X DEHEICER,
Note the types of screws !

Auf verschiedene Schraubentypen achten !
Vérifier bien le type de vis a utiliser !
Fijarse bien en los diferentes tipos de tornillos !

3x15mm TPE'X 3x10mm TPHYZEX @)U a>F1—790mmicay ~
TP Screw TP F/H Screw Cut the @ Silicone Tube to 90mm Length.
LK Treibschr SK Treibschraube Silikonschlauch @ auf 90mm ablangen.
Vis TP 3x15mm Vis TP F/H 3x10mm Découper une longueur de 90mm de la durite

Tornillo 3x15mm TP Tornillo 3x10mm TP F/H silicone .
ﬂn\\\\\\\\\\\\\\\\\\\\\\“\w- —————————— 2 DW ffffffffffffffff 2 Corte el tubo de silicona (%)) con una longitud
de 90mm.

0 10 20 30 40 50 60 70 80 90 100 110 120mm

31 707K / Radio / RC-Anlage %(zxmmm ox8mm
Radio / Equipo de Radio N
Q

2x20mm £
Screw LK Schraube
Vis 2x20mm  Tornillo 2x20mm

————————— 1
2x30mm EX
Screw LK Schraube

Vis 2x30mm  Tornillo 2x30mm

Q 2x10mm (iR)
,,,,,,,,, 1 e R .
) < % ‘ E/ (Silver) (Silber)
3_ ;( gmm TPL%(;;' - S —— N (Argent) (Plateado)
crew reipscnr &

Vis TP 2x8mm  Tornillo 2x8mm TP

2x10mm EZ (88)
Screw (Silver) RK Schraube (Silber)
Vis 2x10mm (Argent) - Tomillo 2x10mm (Plateado)

3x8mmTPEX
TP Screw LK Treibschr
Screw RK Schraube : p
Vis 2x10mm . Tornilo 2x10mm Vis TP 3x8mm  Tomnillo 3x8mm TP

T o (b 2

2x10mm E'R

@) 2+ F
Switch
Schalter
Interrupteur
Interruptor

(2 JER U THII TS, (il 2nm DR ZE BT B (Bl) o
=Ml Pay close attention here! Drill holes with the specified diameter.
Vorsicht! Wichtiger Hinweis! Bohren Sie Locher im angegebenen @.
Attention! Avis important! Percez des trous dans le @ indiqué.
Preste atencion. Perfore agujeros con la medida indicada.

20




ARV —%ZHmRT %o

) » JORDRAZEESEIC,
s | [om
Sponge = Connect as per radio

32 707K / Radio / RC-Anlage
Radio / Equipo de Radio

Schwamm instruction manual.
Mousse SchlieBen Sie die Servos gemaB
Esponja der Bedienungsanleitung lhrer
— RC-Anlage an.
==
RYJ“% Branchez selon la notice
ecelver de la radio.

7VTF
Antenna \ / Empfanger

Conecte siguiendo las

ﬁntenne Eecep:eur instrucciones del manual
ntenne eceptor del equipo de radio.
Antena \ J

2Ry

Sponge
Schwamm
Mousse
Esponja

POTFINACT
Antenna Tube
Antennenrohr

Tube d’antenne

Tubo Antena

Ny 71—
Battery
Akku

Accu
Bateria

LONYTF—7
Cellophane Tape
.. Klebebeband
Ty Cinta adhesiva
Hook Pin Cinta adhesiva
Karrosserieklammer
unpnle ) B X AORYy T ZADFTEMICIE. ARV IEEZAND ERW,
Clip carroceria Better to fill some sponge between radio box and receiver as well as battery.
Empfaenger und Akku zum Schutz in Schaumstoff einwickeln.
"""" 2 Pour une meilleure protection, insérer de la mousse pour caler le boitier porte-piles et le récepteur.

Es recomendable instalar trozos de espuma entre los componentes eléctricos.

33 707K / Radio / RC-Anlage
Radio / Equipo de Radio

ASENN\

SN

3x10mm TPHZE R
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

,,,,,,,,,,,,,,,,,,,, 4
3x10mm 3x10mm
= ERBU THEII TS, X billl- YN
=Ml Pay close attention here! Must be purchased separately!
Vorsicht! Wichtiger Hinweis! Das Teil ist nicht im Bausatz enthalten!
Attention! Avis important! Doit étre acheté séparément!
Preste atencion. Debe comprarse por separado.

21




3 4 707K / Radio / RC-Anlage
Radio / Equipo de Radio

@277 Y T —iR
Steering Servo
Lenkservo

o > EXDEREICER,
’ Note the types of screws !

Auf verschiedene Schraubentypen achten !

3x12mm
By MUY =R Wﬁ

Throttle Control Servo
Gasservo

Servo de gaz

Servo de Gas

(k5> 2Ky —F)
(For transponder.)
(Transponderhalter)

(

(

Support de puce de comptage.)

Para el transponder)

N
N

S

Servo de direction
Servo de direccion

% 3x12mm

73x10mm

Vérifier bien le type de vis a utiliser !

3x15mm Fijarse bien en los diferentes tipos de tornillos !

N PN

;

3x10mm TPER 3x15mm TPE'R -
TP Screw TP Screw P S
LK Treibschr LK Treibschr / Cords
Vis TP 3x10mm Vis TP 3x15mm ) _ Kabel
(i Tornillo 3x10mm TP~ _ Tornillo 3x15mm TP JJL Fiches
i o (e 2 | | SHNpg  Catles
3x12mm TPE'X 3x10mm TP ER A/
TP Screw TP F/H Screw B
LK Treibschr SK Treibschraube %75 —% T 2.
Vis TP 3x12mm Vis TP F/H 3x10mm Connect the servos to the receiver.
~ Tornillo 3x12mm TP Tomillo 3x10mm TP F/H Verbinden Sie die Stecker
(lmmmﬁ ,,,,,,,,, 8 lm ,,,,,,,,,,,, 4 Brancher les fiches.
3x10mm
L Conectar. ) 3%10mm

3 5 707K / Radio / RC-Anlage
Radio / Equipo de Radio

J

26x10mm TPE'R
TP Screw
LK Treibschr
Vis TP 2.6x10mm

5.8mm EAR—IL (58)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rotula 5.8mm (Plateado)

(- 1

3mmFraOYFvhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

@) ©
OFIN

! #J22mm/ approx. 22mm
| ca.22mm/environ 22mm |
' aprox. 22mm '

EAT Parallel
Parallel Parallele Paralelo

> ERDHBHNERY, 2.6x10mm
The side with the step is a reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le coté avec le déport est le pas inversé.
Lado con rosca inversa.

g

@5.8mm HR—)LTVR
Ball End
Kugelpfanne
Chape

Roétula
~~~~~~~~ :

@3 x 40mm FYrAMOYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

Napt
VUL ] ULUALLCCCLLLECLLL
J

[ a FE U THIL TSR, / Pay close attention here!
=8 \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

22




36 Z0O7R / Radio / RC-Anlage @ ( > EORKICHITEYS,
Radio / Equipo de Radio , Bend as shown.
< Biegen, wie dargestellt.

Plier comme sur le schema.
Doblar tal y como se indica.

X0y kLAY Kk
Throttle Rod
Gasgestange
Tringlerie d' accélération
Varilla de Gas

Servo Horn \_ Y,
|:> Servohorn
f’ Palonnier de servo

Horn servo g
\
% 20y kray R

Throttle Rod

Gasgestange
Tringlerie d' accélération
Varilla de Gas

@w»>UarFa2—F10mmich Y k 2mm—_ &
Cut the @ Silicone Tube to10mm Length.
Silikonschlauch @ auf 10mm ablangen.
Découper une longueur de 10mm de la /% /5

durite silicone .
Corte el tubo de silicona @ con /(3

‘ ®
una longitud de 10mm. 9 }
) ® )

@Om
2x8mm Fi

3x3mm

» {7
Parallel A ( °
Parallel Y @ ( — r\ @

Paralle| s
raee @1 LN 1@

3x3mm v hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

2mm Ty Iy —
Washer
Scheibe
Rondelle 2mm

2x8mm TPE'R

TP Screw

LK Treibschr

Vis TP 2x8mm

Tornillo 2x8mm TP
(g oo 1
2TUY

Spring Feder
Ressort Muelle

@2mm 2 kv /8—
Stopper  Stellring
Bague d’arrét Prisionero

@]

JL—F0Ov R
Brake Rod
Bremsgestange
Tringlerie de frein

Varilla de freno YUY Fa—T5mmichy ~

,,,,,,,,,, D) l Cut the @ Silicone Tube to 5mm Length.
st R Silikonschlauch @ auf 5mm abléngen.
@2x145mm} YvA9—-Hvk Découper une longueur de 5mm de la durite silicone @ .

Adjuster Rod ~ Stange Corte el tubo de silicona (%) con una longitud de 5mm.
Tringlerie  Tirante

[ TNy
,,,,,,,,,, 1 |
Y TET 5 &S ICHETT S, .:} EhY R B, FTR.
Hl Ensure smooth, non-binding movement when assembling. v Cut off shaded portion. True-to-scale diagram.
Das Teil muB sich leicht bewegen lassen. Schneiden Sie die schraffierten Flachen heraus. MaBstabsgetreue Darstellung.
La piece doit pouvoir pivoter autour de la vis. Coupez la partie grisée. llustration a I'échelle.
AsegUrese que la pieza se mueve suavemente. Corte la zona oscurecida. Dibujo a tamafio real.

23




37 20w MUY > —T5R%E [ Throttle Linkage Adjustment
Vergaseranlenkung / Réglages de la tringlerie de gaz / Ajuste varillaje gas

<

Za—rJIL>
< Neutral >
< Neutral >
< Neutre >
< Neutro >

</\1 > <7JL—% >

< High > < Brake >

< Vollgas > < Bremse >

< Plein gaz > < Frein >

< Maximo gas > < Freno > 0.3mm

I
I
I
|
I
I
I
I
I
|
I
I
I
! o
i
I
| T ®°
I
| o
| »
! ©
I
I
I 14
I
|
! @ Lf—U v
| @ Upper Linkage — Rear Brake s . )
! Oberes Gest. — Bremse hinten >0.3mm=L,(£LiF7ﬁ b:‘d;;ct Sic
: Tringlerie supérieure — Frein arriere A D —HREE XT\EEE?—%’?
| Varilla superior — Freno trasero Adjust the carburetor with this
| screw so it cannot close more
| O THAI—7OY M oan oM.
| @ Lower Linkage — Front Brake ergaser so einsieien, cass
| ein 0.3 mm Spalt offen bleibt
Unteres Gest. — Bremse vorn ) ’
| Tringlerie inféri Frei t Ajuster l'ouverture du carburateur
! ringiene Inierieure — Frein avan avec cette vis. Toujours laisser
| Varilla inferior — Freno delantero une ouverture de 0.3mm
X . .
| Ajustar el carburador con este
[ tornillo para que no cierre
' mas de 0.3mm.
1 - J
I
38 I>3IY /Engine IF7—UU—F—
Verbrennungsmotor / Moteur / Motor Air Cleaner
Luftfilter
e®0ccccccccsccccccccccccccccc FiItreéair
Filtro Aire

No.96169

@I7—7")—F+—A-1)L(100cc)

Air Cleaner Oil (100cc)
Luftfilteroel

Huile de filtre a aire (100cc)
Aceite Filtro Aire

X

hilll= YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

o
AN

RAZEHY T 5,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez 'exces.

Corte el sobrante.

24




> 27U VI EESTOE) EAND,
Compress the spring and install (6.
Driicken Sie die Feder zusammen und schieben Sie auf.
Compresser le ressort pour monter .
Comprima el muelle e instale .

41 %> )X— ] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

I
I
(@) - 70> NE ! ED/W
(Short) — For Front \ or Front
(Kurz) — Vorne | Vorne
(Courte) — Avant | Avant
(Corto) — Delantero | Delanteros
I
(F) - U ! DRY::
(Long) — For Rear : For Rear
(Lang) — Hinten , Hinten
(Longue) — Arriére | Arriére
(Largo) — Trasero : Traseros
42 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador <7OYhbk >
< Front >
OV RS VI~ <Vorne >
Front Shock <Avant >
Vorderer Dampfer _ 3x6mm < Delanteros >
Amortisseur avant (
Amortiguadores Delanteros
<Jv >
< Rear >
< Hinten >
< Arriere >

< Traseros >

Y& )0—
e Rear Shock

. Hintere Dampfer

e Amortisseur arriere

Amortiguadores Traseros

3x6mm HIEX
F/H Screw
SK Schraube
Vis F/H 3x6mm

[: Tornillo 3x6mm F/H
,,,,,,,,,,,,,,,,,,,,,,,, 4

@3 x25mm Z7Y1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

i —

VEEIEIUJ:’)LC%HE‘Z'C%Q 2ty MEIZITS (),

Assemble left and right sides the same way. Assemble as many times as specified.
Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen.
Assemblez le cété gauche comme le c6té droit. Assemblez aussi souvent quindiqué.
Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas.

26




Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas BUDDORML I H, BREICEEHREEELET,

Lift edge of tire and apply small amount of
instant glue all around.

Sekundenkleber wie dargestellt eintreufeln.

Appliquer un point de colle a pneus comme indiqué.

Aplique unas pequenas gotas de cianocrilato.

5 AV &RA—)L | Tire & Wheels b ESIEC YA TEE TS 2. BRIEEA%

> HENUHYYF—ETEEREZENWILTEL
Clean the tire rims with thinner beforehand.

Klebeflaechen der Reifen und Felgen fettfrei machen!

Nettoyer la surface a coller du pneu avec un papier abrasif.

Limpie cuidadosamente los bordes.

44 A4V &KL —)L [ Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas
<70OYhk >
< Front >
< Vorne >

< Avant >
< Delanteros >

@HRA=LAb ) =F vk
Wheel Stopper Nut

Radmutter

Ecrou de roue

Hexagono rueda

<U¥ >

< Rear >

< Hinten >

< Arriére >

< Traseros >

%Y Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way.

BiEEEAITEEY %, 4 4ty MEZTS (). %EEIEL‘}A:’BLZ%HTL’C%JO

Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen Bauen Sie eine linke und eine rechte Seite.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent quindiqué. Assemblez le c6té gauche comme le cété droit.
Aplique pegamento instantaneo. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados.

27




45 7RT « / Body Shell
Karrosserie / Carrosserie / Carroceria

ORT 1 EVIE, RDOLSICHIFT

3 x 10mm lsicf\ew BELERDALHETT,
lightl h i h
LA S‘Ig tly pend the body pins as shown
_ in the diagram for easier removal.
Vis 3x10mm Sicherungsklammern zum besseren

Greifen leicht biegen, wie dargestellt.
Courber les clips de carrosserie
comme indiqué.

Tornillo 3x10mm

(-7 :

IBT\Z; 'fP'jf ~ Doble ligeramente las presillas de
ody Fin carroceria para facilitar la instalacion.
Karosserieklammer
Goupille de carrosserie )

Clip carroceria
=22 == B =
J

28



1 N—& (70> K) / Toe Adjustment (Front) / Spurjustierung (vorn)
Pincement (avant) / Ajuste de la convergencia (Delantero)

@7/ O0YRDRSZZEZT. N—ADRENTEFT,
Adjust the front toe by making the tie rod longer or shorter.
Die Einstellung wird an der Spurstange vorgenommen.
Ajuster le pincement avant en agissant sur la longueur des biellettes.
Ajuste la convergencia de las ruedas delanteras alargando o acortando la

longitud de los tirantes ajustables.
ﬁ( N

Toe -in

Vorspur

Pincement positif
Convergencia positiva

*+ >~ /\—FA / Camber Adjustment
2 Der Sturz / Carrossage / Ajuste del Camber
@7 y/\—OY RORIZEZTF v V/N\—ABOFENTEET,
Adjust the front/rear camber by making the upper rods longer or shorter.
Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.
Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
supérieurs.
Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud

de los tirantes ajustables.

AT TFv 2 N—
Negative Camber
Negativer Sturz
—— Carrossage négatif
Camber Negativo

ﬁ:RI?):l\ Rk RIT 1 TFvv/N—
B Positive Camber
Spurstange Toe - out Positiver Sturz
Biellette Nachspur Carrossage positif
Tirante Pincement négatif Camber Positivo
Convergencia negativa
7w){—0Ov R
Upper Rod
Oberer Querlenker o
Biellette supérieure \_ JT
Superior
LORE it LORE Rt LORE JavN/UT B
Length (L) Steering Characteristics Length (L) Steering Characteristics Length (L) Front / Rear Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften Laenge Vorne / Hinten Lenkeigenschaften
Longueur Comportement Longueur Comportement Longueur Avant / Arriere Comportement
Longitud (L) | Caracteristicas Direccién | Longitud (L) | Caracteristicas Direccion Longitud (L) Delanteros / Traseros Caracteristicas Direccion
B<T2 | AFTUYIREERALE |€<T5 | a—FUrrmmores| | |[R<TD 7RYh | 2T PY Y TRIEEY AL MERICS S,
Longer. EHICE 3, Shorter. BB, Longer. Front Stgering becpmes milder.
laenger Steering becomes milder. | kuerzer. Enters corners more laenger. Vome weicheres Einlenkverhalten
Allonger. | weicheres Einlenkverhalten | Racourcir. | aggressively. Allonger. Avant Entrée de virage plus agressive.
Alargar. Entrée de virage plus agressive| Acortar. direkteres Einlenkverhalten Alargar. Delanteros | Conduccion més suave.
Conduccion mas suave. Train avant plus neutre. KYF 4T Ep I~ v J—=F YUY THPRICI VI THRTRDPT {5,
N ek Entrada en curva mas agresival Positive Camber Rear \?v:irigt;reer %f L?pb$%ﬂ$6m0fse when entering corners.
Toe -in Toe - out Positiver Sturz " Hlnlt‘en L'accroche des pneus arriére en entrée de virage est
Vorspur Nachspur 8arrossage pgsmf Arriere moins efficace.
Pincement Pincement amber Positivo Traseros | peor agarre de las ruedas en la entrada en curva.
positif négatif "<TB 7O0vh | A=F VY ITMRORIENRL 85,
Convergencia Convergencia Shorter. Front Enters corners more aggressively.
Positiva Negativa kuerzer. Vorne direkteres Einlenkverhalten
Raccourecir. Avant Train avant plus neutre.
. . Acortar. Delanteros | Entrada en curva més agresiva.
pys1Oy RORSF EARACIKTZZ L,
Ensure that the length of both left and right tie rods is the same. FATATFVIN— Phd A=+ VY TPBICI TV IAVHRIRDIC 8B,
Sie Spurstangen muessen auf beiden Seiten gleich lang sein. Negative Camber Rear Gives rear tires more grip when entering corners.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque coté. Negativer Sturz Hinten weniger Grip in Kurven
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica. Carrossage négatif Arriere Les pneus arriere ont plus d'accroche en entrée de virage.
Camber Negativo Traseros Mayor agarre de las ruedas traseras al entrar en curva.

Pr7yv—Oy RORSIE. EARLICT 2T &,
Ensure that the length of both left and right upper rods is the same either by
unscrewing or by tightening the set screw.
Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.
ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque coté.
Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.

3 5 / Ride Height / Bodenfreiheit
Garde au sol / Ajuste de la altura
Q@ HURT7—LDEY NERDFHAZR TERDRENTEET,
Adjust the front / rear ride height.
Justierung der Bodenfreiheit vonr & hinten.

Réglage de la garde au sol avant et arriere
Ajuste de la altura delantera y trasera.

AL YF (2mm)

Hex Wrench (2mm)
Sechskantschlissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

E=r=) vy hER
Ride Height Set Screw
Bodenfreiheit Gewindestift
Garde au sol Vis BTR
Altura Prisionero

Pory—EFRFAICEE, BWMERLT. RIS DES LK, £EDRHN

FERFICHEIC D LS ICRET I &,

Place the chassis on a level surface and lift the front of the model. When setting down
the model again, check if both front wheels touch down at the same time.

Modell auf eine ebene Platte setzen und vorne anheben. Darauf achten, dass die
Raeder gleichzeitig auf der Platte aufsetzen, ggf. Einstellung korrigieren.

Placer le chassis sur une surface plane, puis vérifier en levant le chassis par le
millieu que les roues droite et gauche décollent du sol simultanément.

Coloque el modelo en una superficie plana y levante la parte delantera. Compruebe si
las dos ruedas delanteras tocan el suelo al mismo tiempo al bajar el modelo

#No0.1-S54012 4x12mm Ot v NEXADNBRETT,
(M ~—y [H.14~—y B 288.)
Requires Part No.1-S54012 4x12mm Set Screw (Refer to P11 and P14)
Erfordert 4 x 12 mm Gewindeschraube (Art.-Nr. 1-S54012)
(beachten Sie Seite 11, Baustufe und Seite 14, Baustufe )
Vis 4x12mm (#1-S54012) nécessaires (se référer a P11 et P14 ).
Se necesita el tornillo prisionero 4x12mm (Ver P11 y P14 ).

EENTH 2,

Ride height becomes lower.
Weniger Bodenfreiheit.

La garde au sol s’abaisse.
Menor altura.

Tty hERZELOHZ,
Screwing in the set screw.
Gewindestift im Uhrzeigersinn
En vissant la BTR.
Apretando el prisionero.

Y MNERZDBZH B,
Unscrewing the set screw.
Gewindestift geg. Uhrzeigersinn
En dévissant la BTR.
Aflojando el prisionero.

BHahkh's,

Ride height becomes higher.
Mehr Bodenfreiheit.

La garde au sol monte.
Mayor altura.

29




ARYESFA Y= (AT a3y) ZMERT BES / In case of using Stabilizers (optional parts)

Einbau von Stabilisatoren / Barre anti-roulis (vendue séparément) / Instalacion Barra Estabilizadora

@ 0 KA  IFWI04 7AYRRIESAHF—t v b ®\@ B 49 LA D/ C— Y HRIFW104ic £y SN TUET,
For Front IFW104 Front Stabilizer Set * Use optional parts No.IFW104.
Vorne IFW104 Stabilisator, vorn IFW104 ist nicht serienmaeflig im Lieferumfang enthalten.
Avant IFW104 Barre anti-roulis avant (KIT) Utiliser l'option réf. IFW104.
Delanteros  IFW104 Barra Estabilizadora Delantera Utilice la Pieza Opcional No.IFW104.
R N f \
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube )
Rotule Vis 3x12mm /
@ Rotula Tornillo 3x12mm ?
———————————————————————— 2
ﬂI||||||||||||||||||||||| 2 4 @

5.8mm R—)LI> K (S) ’w

Ball End (S)

Kugelpfanne () T 3x10mm
Chape (S) <>

Rétula (S) &

-

o : \

27 ER—IL (8R)
Stabilizer Ball (Silver)
Stabi-Kugel (silber)
Rotule de B.A.R. (Argent)
Rétula (Plateada)

3x10mm £y kR 3x12mm
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEX

Set Screw

Gewindestift

Vis BTR 3x3mm

Prisionero 3x3mm
- 2
3x4mm Y hEX

Set Screw

Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

2.6x8mm TPHYZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

2.6x8mm

DAL TEREL T, [ & \

Use it as indicated. = 3x4mm

Montieren, wie dargestellt. J

Assembler comme indiqué. 2.6x8mm \

Instalar tal y como se muestra. /% @

3x4mm e
2.6x8mm
(2 ERLU THEII TS, | HSDIRICHEI TS, V EARU &S ICHEIIT 3, o AET 5L SICHEILTS,
=8 Pay close attention here! [l Assemble in the specified order. Assemble left and right sides the same way. Bl Ensure smooth, non-binding movement when assembling.

Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.

30




' PR IF117 UP XY ESAHF—t v k ®\® B @9 LD/ S — Y BIFI7ICE Y h ENTWET,
For Rear IF117 Rear Stabilizer Set * Use optional parts No.IF117.
Hinten IF117 Stabilisator, hinten IF117 ist nicht serienmaeflig im Lieferumfang enthalten.
Arrigre IF117 Barre anti-roulis arriere (KIT) Utiliser I'option réf. IF117.
Traseros IF117 Barra Estabilizadora Trasera Utilice la Pieza Opcional No.IF117.
» » ( \
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube D)
Rotule Vis 3x12mm /
Rotula Tornillo 3x12mm
@ """""""""""" 2 ﬂIl||||||||||||||||||||||
5.8mm R—JLT> R (S)

Ball End (S)
Kugelpfanne (S)
Chape (S)
Rétula (S)

o '

A ER=IL(8)
Stabilizer Ball (Black)
Stabi-Kugel (Schwarz)
Rotule de B.A.R. (Noire)
Rotula (Negra)

3x10mm Y AEXR
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEXR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x4mm Y hEX
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

2.6 x8mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

2.6x8mm
NN
>0 4L THEAL £ T N \ »
Use it as indicated. ’ @ Xamm
Montieren, wie dargestellt.

\\\
Assembler comme indiqué. 2.6x8mm

Instalar tal y como se muestra. /% 9
3x4mm e

2.6x8mm
= ERUTHII TS, W %S DIEICHHIITS, % EARU LS ICHEILIT, o A#HT 3L SICHEITS,
=8 Pay close attention here!  ©s8 Assemble in the specified order. Assemble left and right sides the same way. KB Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le c6té droit. La piéce doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Aseglrese que la pieza se mueve suavemente.

31




1esApeal 0°¢ OIN ONHIANI HEET LR / NOILYHOJHOO OHSOAM 1202 WbuAdo @

(H/4 dL)WwG Xy
(H/4 dD)wwoixe
(dL)wwolxe 154

(Hif)ug 7:..& dwwogxy

g (H4dD
_ m_w»/!EEo_.xm __

X INOSLYMAI @ 3 INOSLYMAI

aseldl

L-2€1dl

Masee4l G5

(H/4 dL)WwG Xy

< soJasel]
salopenbijowy >
< 8JalJe Inassiowy >
< Jaydwe( aJouIH >

€lcce
< so0yg Jeoy > - /aLerdI{)
S—\MALNN>

< (g) osouRlRQ > -
<(g) weay> “\
< (g) auiop >
< (g) uoi4 >
<@N<gc>

< JUBAE Jnassiuowy >
< Jaydwe( JaiapIop >

< )ooysg juoi4 >
< =\RgLNROc>
(H/4)wwoxe

<eJosel] >
< alouly >
<UusUIH >
< Jeay>
<AnN>

<[eluad [erouaIayip op ele) >
(H/4)wwgxe

< [B1)UBO [SUBIYIP O JSED > G
<010 >
< najoN > *\ < esngyabagalnen slemiw 1q > :Mw«ﬂw%mw et
< JojowsBunuusiqiep > N < X0quesy I8jusy > < (1) sulop >
< aulbug > NS LAMAEX—L£7A> <()woig> <.
N

<REAT>

<()N~<oc>

<olpey ep elepueg >
< olpels Bule|d >
<onejdoipey a1q > +0OLHI (L))

< oJe|d olpey >

(H/d)wwoxe

(dDwwgxe

X INOCLYMLI

<olpes ap efen >

< o_nmhx“uwm“:% M w ‘opeJedes Jod uspuan es ou sezaid seunbly e mom _ Qmm Q
\ ‘|le}op Ne sanpuan sed Juos au s8091d saulepa) j UORUSHY
/(«m - mem_,m_MmM z UOINISELIS UIBZLIS oI pUIS B BB 331V103 3ANA
— v ijsued aJeds se p|os jou ale sped swos jey) 810N
BINDZ00HI (1) N > _ ONNNHIIFZSNOISO1dX3

wwQ | Xg

Y= ) CERVIURVYBEGREEA-NEY S&02
@x_\,_oﬁii_@ “e2geeiaernigcagk—x  MIIA AIA0TdX3 EHE @

32



482E / Exploded View / Explosionszeichnung / Eclaté / Despiece

3x12mm(Cap)
IF246GM

70>~ / Front/Vorne
Avant / Delantero -7

<70k )> > MA305 08 | :f’
< Front (1) > @ h RO i -
< Vorne (1) > Ax1zmm— - -
< Avant (1) > @)97039-40 -

< Delantero (1) > % o
IF221 GwK3x12mm(TP)
N

<7AOYcTF7 >
< Front Differential >
< Vorne Gear Differential >
< Différentiel Avant >
< Diferencial Delantero >

4x20mm(TP F/H)

ST
g 0

4x20mm(TP F/H)

2.6x8mm(TP F/H)

@T"/T "

3x10mm(TP) AN
4x20mm(TP)
. /

@) IF244 @

1
@) 97039-40 ! IF123
i ;T T T T T s — =
I e
@)IF125 69IF7 3x16mm(F/H) ! $4X10mm(Cap) p
1
N (GYW0202
(5)BRGO05

©7)1F221

GHIF110 / IFW625 3%

(33)IFWB25
5x4mm

7

e
7 @97052/

4

7 S
4 D @wo141 !

e
7
"""""""""""" ’ IFZSS%
~
N
N

(@%)97052 / IF288
<70Ovk(©2)>

< Front (2) >
<Vorne (2) > 3x16mm(F/H)—E
< Avant (2) >

< Delantero (2) >

—IF128

¥ —HB/ C—VERFE L TWRW =Y B D E T,
Z0HE. RBE/N—YRENBASINTVET,
Note that some parts are not sold as spare parts!

Einige Teile sind nicht einzeln erhaeltlich!. M
Attention ! Certaines piéces ne sont pas vendues au détail. 97052 /1F288
Algunas piezas no se venden por separado.

33




X717 L — b / Radio Plate / Die Radioplatte
Platine radio / Bandeja de Radio

2.6x10mm(TP) —g
¥
1
1
i}

; 3x12mm(TP)
@82276—%

3x12mm(TP) —

(9 1F289

X HRw 2 X 1 Radio Box / RC Box

Boitier radio / Caja de radio
(3092638 17 / @)1F1358
X---

S ,
IF1358—(|“} ! % x3omm

1
92638—%\\

I
I%I/

82142

EP82141

Einige Teile sind nicht einzeln erhaeltlich!.

Algunas piezas no se venden por separado.

34

¥ —E/N—VERFTEL TWRWI—=YNH D £T,
Z0HE. REN—YRENMCASINTVNET,
Note that some parts are not sold as spare parts!

Attention ! Certaines piéces ne sont pas vendues au détail.




Y5 —F1R v X/ Center Gearbox / Die mittlere Getriebegehduse
Carter de différentiel central / Caja central

. [FIN—YVERFEL TWEE A, ORGO4%E BELWKSDH LS W,
is not sold separately. Buy ORGO04.

Teil ist nicht einzeln erhaeltlich, bitte verwenden Sie Teil , ORG-04.
La piéce n'est pas vendue séparément. Acheté ORG04 .
no se vende por separado Adquiera ORGO04.

@) ORGO4

oL

3x10mm(TP)

.

Vg

¢

\-¢

A

©1F135B
@DIF289 —

3x3mm

8
|F132@

< Center Differential >
< Mitte Gear Differential >
< Différentiel Central >
< Diferencial central >

I >3/ Engine / Verbrennungsmotor
Moteur / Motor

3x10mm(TP)—(%

N
N
©
’ [
(AN
X

74031-13

74031-13-1

®

BRGOOT IFW143B /
sxamy  (DBREOOT 0\ @hiFwi1438 27'%32;505,@
\W’ N 697053  (@HIFW110R 3 .
YR 96774

{1)97035LW-13 %

¥ —EB/C—VERFE L TWRWI—YDHB D T,
Z0HE. REN—YRENCASINTVNET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

35




)47 / Rear / Hinten
Arriere / Trasera

‘ (46)97039-25
B3HIF114B—5X
@ 3D

INE

4x15mm(TP)

3x10mm(Cap)

i
“—3x12mm(TP)

@o7002 @IF121

a 4x10mm

<UVF7>

< Rear Differential >
< Hintere Gear Differential > 4x20mm(TP F/H)
< Différentiel Arriere > 2.6x8mm(TP F/H)

< Diferencial Trasero >

(®IF124B
Prey

50

- ’: 4x25mm(TP F/H)

Y

(
_R

N

A N
AN — k.97039-25 BRG0OS

)

e
@9)IF284 e
! -
BRG0120
(192096772
1
1
1
1
:
1
4x15mm(TP) @) |F244 |
1
1
1
i
1
! @DIF144
1
1
: AN
1 \\
: § |
| @)IF119 (“\ !
|
1 \\
1
! (5)BRG005 @ . %x97039-25
|
1
i @DIF114B
| D—E)IF114B
1 o) =
! -~ y l—.|F110/|FW625>:<
| 3x3mm /,/’ )
-7 Nl
i -7 IF114B IFW625 3%
1

5x4mm

¥ —EF/C—VERFE L TWRWI—YDHB D £,
Z0iHE, RBN—YREIEZASNTVET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

36




77 £ [ Differential / Gear Differential
Différentiel / Diferencial

- @/4x4mm
o

D—@97o1 1-128B
\
®)IF412

<7AYN/YUVTT >
< Front / Rear Differential >
< Vorne / Hintere Gear Differential >
< Différentiel Avant / Arriere >

< Diferencial Delantero / Trasero >

3x12mm(F/H)

BRG005

<EYVHI—FTT >
< Center Differential >

< Mitte Gear Differential >
< Différentiel Central >

D—@9701 11288 < Diferencial central >

3x12mm(F/H)

BRGO005

N IF104

%"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

< Front Shock >

IFW140-02({50)

<7AY KT VI—>

< Vorderer Dampfer >
< Amortisseur avant >
< Amortiguadores Delanteros >

(59 IF232-01
)
_ &
T ({8 wo204 3¢

¥ —EB/—VERGTE L TWRW—=YDRH D E T, Z0HE. RE/(—YREITASINTVET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

W5352GM <Uvsvii—>  W5E351GM
< Rear Shock >

< Hintere Dampfer >

< Amortisseur arriére >

< Amortiguadores Traseros >

L —@®MT113-01
)
o
» (B w0204 3

]
I
|
IFW149-02({5)) |
I
I
1




=YY%
Part Names
V—=)LRR7YU 27 (5x10x4)4 A

ARFIN—"Y SPARE PARTS

WA (F— No. & AH) | K EA

Quantity

(i)

JACRE
Part Names
TL=$Ity Ky (Y7 7=/ US 2-Y)

% FOR JAPANESE MARKET ONLY.

WA (F— No. & AHD) | ES

Quantity

(Bisd)

BRGOOT| Spyeld Bearing (5x10x4 / dpcs) | @ X 4 1100 IF207 | gk Pad Set (INFERNO US SPORTS)| B X 4 @ x 4 1320
BRG005 gr;ejll(,jl];/:;igg\/(g;(? é(>156 )/(52)[)ch ®x2 715 IFBZ}QQ ﬁaﬁg !gllat_e'EéIZcE) 77 @x1 880
BRGO120| (on Boariny (e on s ates) | @ X2 890 | | IF218 | Jort cup tommsio ool iae)| © X 2 e s oen x2| 770
IF7 | Rnuokie Arm Gotiat (apos) | 6@ % 4 890 | | IF221 | g i i (L RikGm) | ® B x 1100
IF21 [l;\;'i?e’rBZ\::I/é)el’af(Ts('ll)gT) x 1 1320 IF225 é’.(fe E?aa '(\;_(,LF}/T{F/E)] RENICTCTE 1100
IF30-1| it Gase pasking (soce) |5 405 | | B0 | E o O Piate (Biacy | @ X1 440
F35 | Sicerma Pin ® 6 x2 405 | | "TB8? | Gnikphmoratsce Nem o) | D BB®@ x2 | 1540
IF54 | § o Taper bl obos) | X2 330 | | 227 | Diapimagm (o gy |®x4 440
IFS5 | 7 G Taper ball ebos) | @2 330 | | 1F233 | Funtowr st INFERNONED)| 10 X 2 i sen 2| 770
IF102 | Ziforamial Bovel Set @x2 @@x4 | 40| [iFeaas| gy bl | X2 amansuen 2| 770
IF103 | Ziforemtial Case ® @1 550 | | "B | et s oo NFERNONED | B X 4400
IF104 | Gontor Difterentil Sttt | D X2 880 | |IF2438) i PO RSNEO RACE spec)| & % 1 2750
IF106 | %33 ovel Gaar (431 | @1 2750 | | IF244 | G ot o (ncrommiancs) | ® @x2 Snidiinz] 440
IF108B) i Nourt et ior 310y | X 2 660 | | "G | Fot Srock iy (NFERNO A gumea] | 69 X 1210
IF110 | 6017 Pin x4 220 | | IF284 | i bahontoSTET AR v | © ) @ x1 @ x2 | 660
"ok | Suspencion Piate Set (Ba | @ @ x 1 605 | | IF286 | o Upper Adus Pod (el Frontzacs | 50 X 2 990
IF1148] Robr Hdb Currcr @@x1 @x4 | 605 | | IF287 |t el g | B X 2 1100
o T | | [0 | AN GO s Gz | 7
F1oq | 2T AT— @) @ @ G0 x 1 550 IFogg | V> 7 =&Y (NEO) @BWx1 @ @x4 | 500
Wing Stay @ x2 Linkage Set (NEO) (EXE) X2
IF123 | (opor Susponsion Am Set | @ ®x2 @x4 | 770 Sxomm Sot Sorew X4
IF1248] Siapencion Holder @ @x1 605 | | 1F290 | £t Vioun Pl (-a.0/2p08) @ X2 770
IF125 | $ivereal Swing Shatt (Fron | & X2 3520 | | "G | e Shack Sy (NFERN VE | 8% 1 880
IF127 | Bimper @x1 330 | 5| IF351 | e ion o pshT1ST | X3 550
IF128 &E:T;jejr\s_eg‘z vk x 1set x2| 1430 'Fg,21 V?,igg’(gzci}a,;yg;’ MPO) 1@ x1 @x2 1210
ok étfeﬁ#g’p?;?;b@aiﬁ)ﬁ Y@ x 660 IF412 aff_/c;-r/e%; s':h(a%t)(\zéc';ﬂsl/jl\%g) X2 1045
IF131 | Comtor Difirentil Mount | 22 89X 550 | | IFS02 | Torcio Pod Set (vE) | @ B x 1 495
IF132 | &b Cam Sot x1 @x2 | 715 | O ] Seraton ooy S Ol | B X 1 i wig cecal | 6930
IF193 | oo Dok * x2 605 | | RR *|NE0 S Deoraion oy e (reer)| B 1 wim g anca | 6930
IF134 | Grate Dok et Wxa @xz | 30| |EE T Cumenipey| © X4 1980
BUBCEBD | | |rroon[ S ZRILCN D@2
@@z @ @x4 " | KO Cross T | @ @B x2 3900
S oo IFWS3 | 356 icieh Sprng (100) | ® X3 40
e - s 7
IF1378| 17~ 7 (512§<:50c)c) @@Dx1 ®x2 1980 | | IFW110R| 3% ,Z,?v;rh’glr )(z)(sﬂ?éédb) VP @ x 1 1650
II:-1137 \Bﬁé}l?afohn Protection Rubber x4 220 IF\-%1240 ghi(:/l(\gh:;fr (573)|\ 3) x2 g%::nmvv;ajsze_r x2| 880
IF142 R4 —=I)LL>F (17mm) AA=)LLYF 17mm 550 26mmFAOvFy
Wheel Wrench (17mm) Wheel Wrench 17mm 2.6mm Nylon Nut
IF1438 ge?tzréﬁa‘é 3_29(55783)” M@ x 495 | |IFW143B ngf;;@;é\r;f éo/H';FS/et @ x 1 495
IF144 | g Shat - @x2
IF145 | roni Hb Garer | @ 69 625
IF148 | Sour Gt (467)” @x1 D S A A | PER T
"5 | Fromt Unper piate (Biack) | 29X 605

38




1’\0 7’ \o—“/ SPARE PARTS % FOR JAPANESE MARKET ONLY.

IN—V %

Part Names

AR (F— No. & A%)

Quantity

K TE i
(i)

=YY%
Part Names

AA (F— No. &A%
Quantity

e =
(Bi:d)

Servo Horn Set (2pcs)

5| "G~ il (bunmetaldpialr et @ X 4 1430 | 92213 | B e (o dxiontoctmmy | @ X 1m 770
 |IFW625 @J“{ﬂ}zﬁ ?7 /2 A /MP10) | @ & x2 1100 | | 92515 E%fvﬂ?eﬁaij %Eﬁgﬁiﬁ ETY 1100
(Gonmelaizpcspio) | SaTTEzEE 02698 | Gt o 10p0n) | @x10
92696 | &1k Disk Pad 2pos) | T X2 330
iGoo4| ST ¢ 27— x 1set 2530 | [02843B Z:ggg%ﬁg‘ggﬂ((ﬁ@@ ® x4 550
IST13 | i o \ED ST AACESPECRT A B @ @ X 440 | {92985 B Ui (on esestoups) | 2 X 4 440
Ladg | T En%%‘gglf) A @ x1e 330 | |92988 ,\ju?ﬂzr_séﬁz_p%)\) x2 440
oo S (@ o [sore| R S SO o
Mo | S rasras s ranvenO DR B B@@®x2 | 1540 | |os7ra| SENOAIM IR | dxs 380
ORGO4| Sitone 0fing (PalGHange 10p0s | 88 X 10 220 | 96775 | 4XI5uo.ibrmm St (10pc) | 1) X 10 380
ORGO| Sone 0fing (PelOrange 15p0s | © X 15 440 | |97001 | poel h ansrmmpesiasion| © X6 660
OTWI2| A orabio Rod () x2 330 | (97002 | Gt Si 1 e opessiiag) @ X 10 275
W01V NISKS Tapered Washer || @ X 10 495 | | %0508 | Pin G onraemmioneyy | @x6 385
woz02| § 50 o opes) |8 x 10 770 | 35755 G s Gt B 13 Loy | 2 % 1 2530
K[ Wo204| & S L Rl r4es brapos)| ® X4 770 | |702° | Sotom Pin esommianesy | ® x4 385
W5351| 7> /8=ty k @ ®®® 97039 | 27 ) 1 —E> (3x40mm/2 A)
GM | (MAD CRUSHER/INFERNO NEO) x2 | 3920 -40 | Screw Pin (3x40mm/2pcs) x2 440
(MAD CRUSHERINFERNO NED) | 267,77~ 2 77087 | Scrow Pin Grdammioong | @ x2 440
97045 | o Gacket (2126 Cinealaped| &0 X5 1320
W5352| EvIR7vav oty k ® @ 6.8mm R—)LT> K (8 A /1296)
GM | (S/NEO) x2 | 3820 | |97052|ggmm Ball End (8pcsii296) | 2 X8 440
Big Bore Shock Set (S/NEO) | 2 5mm 7y v — 3PCADC 7S vFya—tvy R
26mmWasher X2 97053 | 3pC ADC Clutch Shoe Set 2)x3 990
Zomma X2 M —E—YREL TWVEW— YA BD ET, Z0BA, RE/—YRENRAZNTLET,
| 92T OTIOSIS A s0| | oare e g et s s kst st
1284 le—i"IE \TB_aflb(gé?B% 458) A) @x8 290 KERMIE 2021 448 | BRED SO TY,
5% | Cotor Stap (Wblackitapes | @ x 18 275
1708 33&%@?3&3&%&2‘@ @ x4 550
74031 | KEZ1SD é];n/e/ Assembly | @) 4 25300
" Keazsse T |@B®E®a | a0
(Ke21 5P,
7-‘113531-I /JA:er C_Ie%r:)e:é—p;r?g?g ?2?)(%))\) & x2 1100
7205 | Soring (o Menfoc ok 2ss)| @ X 440
C s
82135 gzﬂgﬁg KKIIRQ-(SS’S%]R%EE%?&) @ @ x 1 5500
o Sy e 7 2
e S O S 5
82273 | Sorvo KS 500100 | @ X1 vinbeofon | 6600
so276| T MI—YEYRC@N [, 550

39




=Y %
Part Names

A7avik—y

A

Description

K E A
(Btd)

OPTIONAL PARTS

IN—Y %

% FOR JAPANESE MARKET ONLY.

A

K E A

Part Names

Description

(Btd)

IF111 | 2>+ 7 (3x38mm/2 A) | @) & it 550 IFB164| NEO 30 JYTAL=YavRT 1y N REEDI U FRT 4. IR Y=) 4950
-38 | Suspension Shaft (3x38mm/2pcs) | instead of 7). NEO 3.0 Non Decoration Body Set | Unpainted clear body, mask seal.
IF111 | Y 2>+ 7 b (3x40mm/2 A) | @) & & 3PCUSYyFya— S N R A,
-40 | Suspension Shaft (3x40mm/2pcs) | instead of @7)). 660 IFW52B| 3pC Clutch Shoe instead of G12. For Clutch setting 1980
IF111 | Y X >+ 7 b (3x48mm/2 A) | @9 & x4t 660 —Rs
-48 | Suspension Shaft (3x48mm/2pcs) | instead of @) Made of Carbon Fiber
IF111 | YR+ 7k (4x74mm/2 A) | @) & 5t 3PC 7w FRZUYZ(1.10)| W&z 159774 VR
-74 | Suspension Shaft (4x74mm/2pcs) | instead of @). 770 IFW53H 3PC Clutch Spring (1.10) instead of 9. For Clutch setting 440
UV REEZAH—ty ~ Uvron—ILzMzd 3PCUZYFRFIVT(095)| &zt 159FtyT(0IR
IF117 | Rear Stabilizer Set Prevent chassis rolling of rear. 1100 IFWS3M| 3pC Clutch Spring (0.95) instead of 9. For Clutch setting 440
IF120 | UV Y IR—2F7—(T5v )| @ &%k 3PC U ZvFATUV7(090)| (@& 179Fty7(V78
BK | Rear Shock Stay (Black) instead of 26). 990 IFW53S| 3p¢ Clutch Spring (0.90) instead of 09 For Clutch setting 440
ZIN—F+7 (44T) A3 &z VP REEZAHF—/\—¢25
IF147 | Spur Gear (44T) instead of (13). 440 IFW103| Rear Stabilizer Bar ¢2.5 495
IF225 | 7+ RA—R(ZL—/L.R) |@ @hexim TOVRAFEFAH= =2y INFERNONEO)| 700> hd O — L& X %
GY |Side Guard (Gray/L,R) instead of (70, [ 1100 | |IFW104B] £ront Stabilizer Set (INFERNO NEO) | Prevent chassis rolling of front. | 1760
N=FX4>3+Y—(NEORACE SPEC) | GD & zcis N—R &+ 7 BPCT7ILZVZYFIa— |@exip Blky(7
IF247 | Ward Main Chassis (NEO RACE SPEC)| instead of 5. Hard type 5390 IFW136| 3pC Aluminum Clutch Shoe | instead of ). Enhanced type 1650
XY77—(RJ vy a1 /MPIRS)| @ & ki IFW324| 74277L=bbh(185mmfacre 7L~ f45N) | 4 BIA
IF242B| \1uffier (Polish/MP9 RS) instead of (8. 7920 -01 | Disk Piate Bolt(16.5mm/for acte Brake4pcs)| 4pcs 440
AF—)L 2/ (46T/NEQ/IF105) @m;ﬁa 2F—IL8 FWIFvILF=LLR Ty )| 66,67, 69 & st
IF245 | Steel Spur Gear (46T/NEO/IF105) | instead of 13). Steel made | 2970 IFW332| Auminum Knuckle Am (LR With Bush) | instead of 66),67), 69). 10450
IF346 | 74 MITANVI=Tya(CyTdVI-R AN 1320 IFW332| 72 (PILXFvI7—LE 4 N)| 69 & 5t 550
-04LB | L/Weight Shock Bush (For Big Shock/4pcs) -01 | Bush (For Aluminum Knuckle Arm/4pcs) | instead of 69).
IF347 | FUIR=EAN(G126 K2 N[ EyTTVI=B)| Ey551i—(F349,IS106)8 &2 A 550 IFW332| 7L+ v I )L 7 —I(L) 67 & Xt 5080
-126 | Shock Piston (91.2xBHole/2pcs/For Big Shack)| For Big Shock (IF349, IS105) 2each -L | Aluminum Knuckle Arm (L) instead of 67).
IF347 | FVI=EAN(G128 X2 N[ EYTTVI=B)| Ey55I—(F349,IS105)8 &2 A 550 IFW332| ZILX v I L7 —AL(R) 66) & %t 5080
-128 | Shock Piston (¢1.2x8Hole/2Pcs/For Big Shock)| For Big Shack (IF349, 1S105) 2 each -R | Aluminum Knuckle Arm (R) | instead of 66).
IF347 | §I=EANY (8136 R 2N/ €9 TT V=B €979y r-(F349,1S105)8 &2\ 550 IFwaag| 3PC HD FWII7yFya— |@)exi 1760
-135 | Shock Piston (¢1.3x5Hole/2pcs/For Big Shock)| For Big Shack (IF349, 1S105) 2 each 3PC HD Aluminum Clutch Shoe | instead of Gi2).
IF347 | FUIR=EAN(G136 K2 N[ EyTTVI=R)| Ev55v1t—(F349,15105)F &2 A 550 IFW405| SPHYI=EXNI (1282 N[ €y I=) | Ev 75V~ (F349,IS105)8 &2 A 660
-136 | Shock Piston (¢1.3x6Hole/2pcs/For Big Shock)| For Big Shack (IF349, 1S105) 2 each -128 | SP Shock Piston (¢1.2x8 Hole/2pcs/for Big Boa Shack)| For Big Shack (IF349, 1S105) 2 each
IF347 | FUI=EANI(6138 2 N[ €y TFVI=F)| €745 1k~(F349,15105)8 %2 A 550 IFW405| SPHVI=EAN($138 R 2 N[ EyFFVI=) | €55 VI~(F349,IS105) &2 A 660
-138 | Shock Piston (¢1.3x8Hole/2pcs/For Big Shock)| For Big Shack (IF349, 1S105) 2 each -138 | SP Shock Piston (¢1.3x8 Hole/2pcs/for Big Boa Shack)| For Big Shock (IF349, 1S105) 2 each
IF347 | §VI=LAN (8146 R 2N EyTI V=) €v75v/~(F349,1S105)8 &2 550 IFWA405| $p5/t—CR v (§1 46 21/ €975 1) | €751 (F349 K108 &2A| o
-145 | Shock Piston (¢1.4x5Hole/2pcs/For Big Shock)| For Big Shock (IF349, IS105) 2 each -148 | SP Shock Piston (¢1.4x8 Hole/2pcsffor Big Boa Shack)| For Big Shock (IF349, IS105) 2 each
IF347 | FV)=EAMI(O15B 2N €y TFII=B) £y751—(F349,15105)8 &2 A 550 IFW440| 7570V 57 y/t=0y K (5x28mm/2 A MPY) @ts&?ﬁ& 2 A 2420
-155 | Shock Piston (¢1.5x5Hole/2pcs/For Big Shock)| For Big Shack (IF349, 1S105) 2 each -28 | Titanium Front Upper Rod (5x28mm/2pcsiMP9)| instead of @59.  2pcs
IF350 | £799/-27U258I 54 b= 1410 | €V TF 2 IN—F &2N| 4540 IFW440| F52)%7y1%=0y R (5x38mm/2 A MP9) | @) & 3z it 2fA | 5400
-714 | Big Shock Spring (S/Light Blue/7-1.4/L.=70)| For Big Shock 2 each -38 | Titanium Rear Upper Rod (5x38mm/2pcsiMP9) | instead of &).  2pcs
IF350 | Ey75vI=27)v7(8/7)=> [B14)L=10)| Ev I 5>V IN—F &2 A 1210 IFW442| 752779 v 54-RKay K (3x36mm/1 A MPY] G0 & 3z it 1320
-814 | Big Shock Spring (S/Green/8-1.4/L=70) | For Big Shock 2 each -36 | TiSteering Servo Rod (3x36mm/1pc/MP9) | instead of @0).
IF350 | €y75vI=2727(8 74 N )=Y [816/=10)| Ew I >V I—F &2 A 1210 IFW448 UYL YIRTTY I -T-(75) NPOSTAR) | G2B) & ZX i 1540
-816 | Big Shock Spring (S/Light Green/8-1.6/L=70)| For Big Shock 2 each AlLong Range Steering Servo Hom (FUTABAMPYIST-RR)| instead of 623).
IF350 | Eyy9v8=-27Y25 (S K74 M 10-16/=70) | EY 52— &2 A 1210 IFW449 PRREVILYIRTTY == 57 KOE MPYSTRR) | G2B) & 5x it 1540
-1016 | Big Shock Spring (S/White/10-1.6/L.=70) | For Big Shock 2 each AlLong Range Steering Sero Hom (SANWAKONPST-RR) | instead of 623).
IF350 | £57521=27U7(8 TL-BE141=T0 | £V TF 2N~ &2N| 4540 IFwasa| Y=l R4 7R— K (INFERNO MP9) 880
-6514 | Big Shock Spring (S/Gray/6.5-1.4/L=70) | For Big Shock 2 each Manifold Support (INFERNO MP9)
IF350 | €9780/27U 5§/ ALV 1514110 €Y 752 I—F &2 A| L1540 IFwa7o| D774 V75 1—ty MMB5MPI) | 7 )L = 8 TEyh 7700
-7514 | Big Shock Spring (S/Orange/7.5-1.4/L.=70) | For Big Shock 2 each HD Coating Shock Set (M/55/MP9) | Aluminum 1 set
IF401 | DA YT (RTA ~ /MP9) | @ &34 HD 2-74Y79VR-ty MSHIMPY)| LSBTy
W | Wing (White / MP9) instead of @). 1210 | |IFWAT1] up Goating Shock Set (S/47/MP9) Aluminum 1 set 7480
7L —*+0—%—(30mm / MP9)| @0 & it IFW472| R =LFy M T=JAN[ L=V 3R | (@ & 3cHe EXEIN
IF415 | Brake Rotor (80mm / MP9) | instead of §0). 2200 BL | Wheel Nut (Blue/4pcsffor Serration) | instead of (7.  4pcs 1430
6.8mm /A= RAR—L(2 A /MPI) | (09, (@ & it IFW472| i =IFy MAVAS Y7 N[ L=y 3R] () & 3eite 4 BN
IF461H| 6 gmm Flanged Hard Ball (2pcs/MP9) instead of {3,0. 440 GM | Wheel Nut (Gunmetal/dpcsffor Serration)| instead of (7).  4pcs 1430
5.8mm Ef/\—RR—)L(2 A\ /MP9) | 6 & it IFW472| iA=Ly MLy R AN EL=ya o) | () & =it 4 EA
IF462H 5.8mm Flanged Hard Ball (2pcs/MP9)| instead of (. 440 R Wheel Nut (Red/4pcstfor Serration) | instead of (7. 4pcs 1430
7.8mm Bf\—RR—)L (2 A /IF56) | @5) & 3c#e PAIATFY Y 4-1i-v(75)8 [18STmpPIONPS)| () & 3XHga IS
IF463H 7.8mm Flanged Hard Ball (2pcs/IF56)| instead of @5). 550 IFWe09 A\ummum Steerng Seno Hom (FUTABAV18 5mmP1OMPY) | instead of G29). H\gh precison Almimum 1540
7.8mm VINFA=RR=)L(2 A /IF55) | @8) & 5xifa PUIRFPYYPH-R-Y (47 KOBNBSmAPIONRY)| (2 & 383 7L HI
IF465H 7.8mm Taper Hard Ball (2pcs/IF55)| instead of @9). 440 IFWe10 Alminum Steering Servo Hom (SANWAKO/8 SmmMP1ONPY)| instead of G29). H\gh precison Alumimum 1540
7L—%0—%—(30mm/MP9 TKI2)| €0) & zxita IFW625| i =I\T (F0= {457 2 X MP10)| B3 & Zita
IF468 | Brake Rotor (30mm/MP9 TKI2)| instead of §0). 1100 N | Wheel Hub (Narrow/Gunmetal/2pcsMP10) | instead of @3). 1100
=71 —F—tv M (MP9I TKI4) IFW625| [ =INT (T4 R AV 45Y 9 2 X MP10)| B3 & Zxith
IF469B| Ajr Cleaner (MP9 TKI4) 1430 W | Wheel Hub (Wide/Gunmetali2pcsMP10) | instead of @3). 1100
Y=REAN=-FIv25-ARYIQN) | 2 BA
IF475 Servo Saver Adjust Sponge (2pcs)| 2pcs 330
IF492 6.5x26mm ¥+ 7 N (MPI TKI4/4 A) | o) & zcita (4> )¢—Tl) 1210
6.5x26mm Shaft (MP9 TKl4/4pcs)

instead of @6). ~(Lower side of shock)

40




A7 3>I\—"Y OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

=Y kN e ZEfff EREESS IN—=Y % kN K FEfiff
Part Names Description (FiA) \[o} Part Names Description (Ftar)
IFHOO6| 74 vyl =LA\ &17")~> MPITKI4) | {70 & it 4 EA 1980 1876 RLZ 4 LY — BEOIIZY vy RTU N 1100
KG | Dish Wheel (4pcs/F-Green/MP9 TKI4) | instead of (7).  4pcs Fuel Tank Filter Shuts out dirt from fuel
IFHOOB| 71y =Ih{4 A /&AL VY MPITKI) | (10 & zeith 4 EA BT 2 — 7 (2.4x6x1000mm)| (@) & zxis
KO | Dish Wheel (4pcs/F-Orange/MP9 TKI4)| instead of ).  4pcs 1980 92213 | Fuel Tube (2.4x6x1000mm) | instead of (. 770
IFHO06| 71y 1mA =l N/ &kl K MPITKI4) | {70 & axita 4 EA 1980 92214 PY77-7Lyyr=F1~7(24x6x500mm)| @D et ¥ T 5—H 715
KR | Dish Wheel (4pcs/F-Red/MP9 TKI4) | instead of ().  4pcs SP Muffler Pressure Tube (2.4x6x500mm)| instead of (). For Muffler
IFHOOB| 71y =Ih{4 A/ #3410 MPI TKIA) | (10 & 3eite 4 @A NTZ7—AT— ({8 & %t
KY | Dish Wheel (4pcs/F-Yellow/MP TKI4) | instead of (0.  4pcs 1980 92511 | Muffler Stay instead of (8. 660
IFHO06| /\=R7 ¥ amiq=I(d A/ #x4 10— MPITKH) | (70 & 5#fR 4 EA 1980 97035LW| TV E=277yFRL 13T(F4 YT/ K)| ¥ L ZEER 2530
KY-H | Hard Dish Wheel (4pcs/F-YellowMP9 TKI4)| instead of ().  4pcs -13 | One Piece Clutch Bell 13T (LightWeight) | for changing the gear ratio
IS106 | £975/-27) 7\ FL~ 151 4B4) £ v 75\~ &2 N| 4540 97035LW| 7Y =277y FAL 14T(74 R II4 M) | %No.BRGOOT A %E, 2530
-7514 | Big Shock Spring (M/Gray/7.5-1.4/L.=84) | For Big Shock 2 each -14 | One Piece Clutch Bell 14T (LightWeight) | ¥No.BRGOO01 need this item.
1IS106 | Ly75VI=27) 0T MI 54 NI~ 81484 | v 75> I—F &2 A 1210
-814 | Big Shock Spring (M/Light Blue/8-1.4/L=84) | For Big Shock 2 each
I1IS106 | Ev75uR=27U0 M 74N )= (91684 | £ 5> I\—FB &2 A 1210
-916 | Big Shock Spring (M/Light Green/9-1.6/.=84)| For Big Shock 2 each
I1IS106 | Ey79v1=27)Y 7 M =TI 10-16/L=84)| £ &> I8—F &2 A 1210
-1016 | Big Shock Spring (M/Purple/10-1.6/.=84) | For Big Shock 2 each
W0201| 5.8mm /\— RR—JL(5 A) |@ & i 5 @A 770
H 5.8mm Hard Ball (5pcs) instead of . 5pes
W0202| 6.8mm /\— RR—JL(5 A) |69 & it 5 {EA 770
H 6.8mm Hard Ball (5pcs) instead of (9. 5pcs

41




=YY%
Part Names

AFS
Description

K E i
(i)

VA2
Part Names

AFS
Description

K E A
(i)

YKW003| KANAI TOOL V1 +A R Z4/\=(6mm)| #nzht'y NOBEEDHDET, 2420 YKW020| KANAITOOL 6 &L Y F R 74 /\— | 3mm~Ay 7 ZEZBY—)L 2530
B | KANAITOOL Screw Driver (Flat/smm) | There is a bit single article of a spare. TC | (20mm/F5>1—H) . Tool for 3mm Hex screw
YKWO04 | KANAITOOL V(A 54/t=ldmn/ 0/7)| EnZnEy OREEDBOZET. | po o KANAI TOOL Hex Wrench Driver | zyznpy ho2gsnsn 7,
B | KANAITOOL Screw Driver (Flat/4mmiLong) | There is a it single article of a spare. (2.0mm/Ti-Coating) There is a bit single article of a spare.
YKWO05| KANAITOOL ¥4+ AR 54 /\=@Bmm/OVY)| T> > —— RILEEER 1870 YKWO025| KANAITOOL 6 &L v F R74/\=(25mm)| 3mm=* + v FEZBY—IL 1980
B KANAI TOOL Screw Driver (Flat/3mmiLong) | For adjusting the needle of the engine B KANAI TOOL Hex Wrench Driver (2.5mm)| Tool for 3mm Cap screw
ZnZhEy NORGETDHDES, INENEY NORRTENHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKW006| KANAI TOOL 75X K74 /{—=(No.1)| 3~4mm 752 ZBY—IL 2310 YKW025| KANAI TOOL £y b (6 5 /2.5mm)| 2~ 7 F 1100
B KANAI TOOL Screw Driver (No.1)| Tool for 3~4mm Phillips screw B-1 | KANAI TOOL Bit (Hex/2.5mm)| Spare
ZNEREY NOERFNHDET, YKWO030| KANAITOOL 6 &L > F R74/8=(3.0mm)| 4mm=*+ v & ZBY —JL 2090
There is a bit single article of a spare. B KANAI TOOL Hex Wrench Driver (3.0mm)| Tool for 4mm Cap screw
YKW007| KANAI TOOL 75 Z K74 /{=(No.2)| 2~2.6mm75 AL ZEY—Il 2420 ZNENREY NORRTN BN ET,
B KANAI TOOL Screw Driver (No.2)| Tool for 2~2.6mm Phillips screw There is a bit single article of a spare.
NENEY NOBREDHDET, YKW030[ KANAI TOOL £y k(6 £ /3.0mm)| 2~ 7 1210
There is a bit single article of a spare. B-1 | KANAI TOOL Bit (Hex/3.0mm)| Spare
vkwoos| L ERA —LL>F(1/8 A )| "1 —ILFy hEY—IL 3520 YKWO030| KANAITOOL A=A ¥ h K54 /0=(30mm) | 4mmF + v 7EZREY —)L 2420
T-Wheel Wrench (1/8 Size) | Tool for Wheel nut BPB | KANAI TOOL Ball Point Driver (3.0mm)| Tool for 4mm Cap screw
ZJXF(5.5-7.0) ZNEREY NOEREFNHDET,
YKWO11 Spanner (5.5-7.0) 1760 There is a bit single article of a spare.
ZJXF(6.5-8.0) YKW055| KANAI TOOL iy 7 2 K54 /8=(5.5mm)| 3mm=+ v Y —IL
YKWO12 Spanner (6.5-8.0) 1760 BXB | KANAI TOOL Box Driver (5.5mm)| Tool for 3mm Nut 2640
YKWO015| KANAITOOL 6 &L v F R74/0=(1.5mm)| S3mm+t v b EXBY—IL 1870 ZNENEY FORRTENHDET,
B KANAI TOOL Hex Wrench Driver (1.5mm)| Tool for 3mm Set screw There is a bit single article of a spare.
FNENEY NOBRTNHDET, YKWO070| KANAI TOOL Ry 7 AR Z 4 /8=(7.0mm)| 4mm7 v kY —JL 2750
There is a bit single article of a spare. BXB | KANAI TOOL Box Driver (7.0mm)| Tool for 4mm Nut
YKWO15| KANAI TOOL A=)iq ¥ K54 /(=(1.omm) | 3mm-t k EZABY =)L | 55 NERLY FOBREDHDET,
BPB | KANAI TOOL Ball Point Driver (1.5mm)| Tool for 3mm Set screw There is a bit single article of a spare.
ENENEY NORERDBNET, Z\Ft v k(5.5-7.0/6.5-8.0)
There is a bit single article of a spare. YKW102 Spanner (5.5-7.0/6.5-8.0) 3190

42




UACAVE4
Part Names

K&
Description

e E A
()

NILVFRY—F—MRy I 220|110~1/8 EFILA
36209 | Muyiti Starter Box 2.0 For 1/10~1/8 models 8580
IVIVRBARI -9 Ry R
For starting the engine.
A& 7.2V Ny 7 — 2 KpE
Requires two 7.2V batteries
A=9T=29=20207 193V X=5=) | 1t57)-207 193 3-5 K757 -5-
36215 Spark Booster 2.0 Spark booster with battery condition meter 1980
AN=9T=28=20 AU A 2200 fF | 1t57)-2071933-5 755 -5-
362165 SPARK BOOSTER with ORION 2200 | Spark booster with batiery condition meter 2860
ARG NIATDTZ 5~
Compact plug heater

36217

=Y %

Part Names
T—29—Fv—Yv—20
Glow Starter Charger

K&
Description
TYINE=I7-My MITFT =T =T -
Plug heater delta peak auto-cut charger
A= T —=25 —FARER
Charger for plug heater

Rk 12V BIRA N E
Requires 12V power source
Ny 7)) —OERERZNEHE
AVT4YavA—9—f
Condition meter allows easy check
of remaining battery power

Y E A
(Tt3d)

‘y _}l/ TOOL % FOR JAPANESE MARKET ONLY.

A2 A

Part Names

NFS
Description

e ZE il
(Ftid)

No.

IN—Y £
Part Names

RE
Description

Y ZE il
(Ftid)

SPFHA 7Ty IV —~— | K71 DI ~ARET ICER KRF A7V LA RYART 4195 ANL=h 7R U HRF ¢ B =
36219 | 5p Knife Edge Reamer Tool for making holes on bodies. 1980 36261B | KRF Stainless PC-Body Scissors Straight| Scissors for PC-body. 770
SPFA7IyIU—N— TR KT+ DY ~EREF ICfER KRF A7V LA RYART 4 hy 5= h=7 | RU ART « NS =
36219P| op knife Edge Reamer Plus | (Exf3%) 2200 362628/ KRr Stainless PC-Body Scissors Curve| Scissors for PC-body. 770
Tool for making holes on bodies. JOZL VT (5.5/7.08.010mm) | A~F 757 mILT—HF
(with Measurement Steps) 80165 | Cross Wrench (5.5/7.0/8.0/10mm) | Includes spare plug holder 990
36228 | XYTFYARIY R O=F4T(T797)| §uI-R9 R BEEAT-I KT %y MiE 1760 96424 | 2 1—TJLIR> 7 500cc | AE—F « — i fasmA alae 1650
BK | Maintenance Stand Type Low (Black)| Shock Stand, with screw and magnet Fuel Bottle 500cc For quick refueling.
36228 | XYTFYARIYR O=947(LyR)| V-9 R BEEAR-I KT %y MiE 1760
R Maintenance Stand Type Low (Red)| Shock Stand, with screw and magnet

43



ACAVEA

RE

ACVE2

A

I-r\\‘y 71 ° l(“y 7 BOX ° BAG % FOR JAPANESE MARKET ONLY.

Y E A e ZE A

Part Names Description (FeaA) Part Names Description (FeaA)
Ew bRy 7 2 DX T BN ICBE 876138/ KYOSHO Fv YUYy T S| H+ X /250x410x360mm 6050
Pit Box DX Good for storing tools KYOSHO Carrying Bag S | Size / 250x410x360mm
H+ X/ 542x300x397mm 876148 KYOSHO F+ Y > % /0y & M| -+ X / 300x500x450mm 8250
Size / 542x300x397mm KYOSHO Carrying Bag M | Size / 300x500x450mm
Ew Ry X T BN I BoE KYOSHO F+ YUY %7/VyJ L | ¥+ X /350x550x540mm
80461 | pjt Box Good for storing tools 7480 876158 KYOSHO Carrying Bag L | Size / 350x550x540mm 9350
o X/ 420x240x330mm 87618 | KYOSHO FrUVIT=2(7797)| $ X / 320x560x220mm 4620
Size / 420x240x330mm KYOSHO Carrying Case (Black) | Size / 320x560x220mm
V—JLiky I X 4 X / 330x230x65mm KYOSHO %+ ¥ 77 —Z(L v R) | - X / 320x560x220mm
80462 | 14| Box Size / 330x230x65mm 1980 87619 | kyosHO Carrying Case (Red)| Size / 320x560x220mm 4620
JIX—=YiRy I A L o X / 410x264x43mm
80463 | parts Box L Size / 410x264x43mm 1980
JIR—=Y IRy I ZM - X /232x122x32mm
80464 Parts Box M Size / 232x122x32mm 605
JIR=YIRY I RS - X /120x83x25mm
80465 Parts Box S Size / 120x83x25mm 165
JIX—=YRy IR SS 4 X /89x36x26mm 3 A
80466 | parts Box SS Size / 89x36x26mm 3pcs 440

TEAIL - AT

CHEMICAL - OIL

% FOR JAPANESE MARKET ONLY.

AR
Description
I7—=0V—F—FAAAI)

Qil for air cleaner

K
(Brr)
880

IS—Y %

wao Kfmm
800 1000
Part Names

T7—%J—+—A+)L(100cc)
96169 | Air Cleaner Oil (100cc)

44



VYA AIL SILICONE OIL

A AE K=Y 4
Part Names Description | (F:A) Part Names
SIL | ¥ 3> JL#250 (40cc) 660 | | SIL | Y I¥AAIL#1200 (40cc)
0250| Silicone Oil #250 (40cc) 1200/ Silicone Oil #1200 (40cc)
SIL | 3>V 2> 7-r)L#300 (80cc) SIL | YU aVA1)L#1300 (40cc)
0300-8| Silicone Oil #300 (80cc) 1300| Silicone QOil #1300 (40cc)
SIL | 2> )L#350 (80cc) SIL | U 3> JL#2000 (40cc)
0350-8| Silicone Oil #350 (80cc) 2000B| Silicone Qil #2000 (40cc)
SIL | > 3> )L#400 (80cc) SIL | ') 3> 7 )L#3000 (40cc)
0400-8| Silicone Oil #400 (80cc) 3000B| Silicone Oil #3000 (40cc)
SIL | &Y > )L#450 (80cc) SIL | ') 3> )L#4000 (40cc)
0450-8| Silicone Oil #450 (80cc) 4000B| Silicone Oil #4000 (40cc)
SIL | > a7 )L#500 (80cc) SIL | ¥ 3> A )L#5000 (40cc)
0500-8| Silicone Oil #500 (80cc) 5000B| Silicone Oil #5000 (40cc)
SIL | &>+ )L#550 (80cc) | | 7> /8—F SIL | ¥ 3> 7 )L#6000 (40cc)
0550-8| Silicone Oil #550 (80cc) for shocks. 1210 6000B| Silicone Qil #6000 (40cc)
SIL | 2> )L#600 (80cc) SIL | YU 324 JL#7000 (40cc)
0600-8| Silicone Oil #600 (80cc) 70008 Silicone Qil #7000 (40cc)
SIL | &Y av#)L#650 (80cc) SIL | ') 3> )L#8000 (40cc)
0650-8| Silicone Oil #650 (80cc) 80008 Silicone Qil #8000 (40cc)
SIL | > a7+ )L#700 (80cc) SIL | ¥ 327 )L#9000 (40cc)
0700-8| Silicone Oil #700 (80cc) 9000B| Silicone QOil #9000 (40cc)
SIL | ¥V a>A-)L#750 (80cc) SIL | ¥ 327 )L#10000 (40cc)
0750-8| Silicone Oil #750 (80cc) 10000B| Silicone Qil #10000 (40cc)
SIL | 2> )L#800 (80cc) SIL | ¥ 3> )L#15000 (40cc)
0800-8| Silicone Oil #800 (80cc) 15000B| Silicone Oil #15000 (40cc)
SIL | &Y > )L#850 (80cc) SIL | &Y a7 )L#20000 (40cc)
0850-8| Silicone Oil #850 (80cc) 20000B| Silicone Qil #20000 (40cc)
SIL | &) 7 )L#30000 (40cc)
30000B| Silicone Qil #30000 (40cc)
SIL | ') IV )L#40000 (40cc)
40000B| Silicone Qil #40000 (40cc)
SIL | ¥ 327 )L#50000 (40cc)
50000B| Silicone Qil #50000 (40cc)
SIL | &Y a1 )L#60000 (40cc)
60000B| Silicone Qil #60000 (40cc)
SIL | &Y a7 )L#100000 (40cc)
1000008| Silicone il #100000 (40cc)

A
Description

T7H
for diffs.

(i)

% FOR JAPANESE MARKET ONLY.

IN—Y %
Part Names

EN
Description

KN
()

SIL | ¥V 37 )L#200000 (40cc)
£660 200000| Silicone Oil #200000 (40cc)
SIL | ¥V 37 )L#300000 (40cc)
300000 Silicone Oil #300000 (40cc)| | &7 £1420
SIL | ¥V VA1 )L#500000 (40cc) | | for diffs.
500000| Silicone Oil #500000 (40cc)
SIL | ¥4 JL#1000000 (20cc)
1000000| Silicone Oil #1000000 (20cc)
£990
£1100
%1430

45




EX-Fybh - UDT -0y — (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

=& e AB KEf =& g AB KEf ] AE [
No Parts Names Quantity| (ftiA) Parts Names Quantity| (ftiA) - Parts Names Quantity| (ftiA)
Cing. Flanged Nylon et [ A
1011 | hinaGi114p09. 1090|220 | 1050 . ) Famgoa hon tpeny | 9005 | 220 | [ 1-sosoo | gt arn0pes)10%c5| 440
@ E fing HAISI Ll oo yon (sesumte] 8905 | 440 | | 1SI8010T| Bt Nt /10pes|199C5] 440
FE015 | E (et S10pe 10pos) 165 | | UCSITNR| i g o] 95| 40| 15990127 iy it amuneociz0mas 10925 440
EU > (E2.0/10A) FIVZTSYIFIAYFY b RNy AER
1-E020 E-Ring(E2.0/10pcs) 10pcs| 165 @I Aluminium Flanged Nylon Nut Gmmmmm Button Hex Screw
12025 | £ ina(Ea nopon 10pcs) 165 [INOGTNS) e s pon | 922 | 330 | [512008 | Buon S wiommioearoptsy 1093 275
re0s0 | £ e sy 10905 165 | |G| Lttt s o o | 4005 [ 330 | (1812003 B S RO D e |100cs| 350
1E040 | £ otpes) topes| ves| | (ummmmm gt 2 FSH2S05H 3o Sorowb o 6y 10p0e) 19955 44
12050 | £ e itopon 10pos) 165 | 502008 | b Srenupohopes) | [199%5 330 | {10008 B S0 N eoraroptsy [10P23] 350
2080 | i 66.010p00 10pcs) 165 | -502004 | B Sronup maiopes, | [19%5 220 | {13005 Bunon Scomitommiorarontsy [109°3] 359
FEOT0 | £ e e opos | 165 | 1502906 | i oronis oropes) | |19 220 | {19000 Bon Sremiionmionaropes) |10P°3] 350
rE100 | £ o diopes) opos | 165 | | 1502608 | i Soreniuis aopesy | |100es| 220 | [r-staoos| o S oty [109cs] 390
B & 02612 | i Soamurraitopos | |100es| 20| |rstamon] Bt etortbpe |109°5] 390
1N2016 | izt oH0pes) 10pcs) 220 | | 502618 | o Soromup sariones) | [19%5 220 | [+S190124| Buron Somionaoetzriopen) |10P°3] 359
12620 | S maoropesy | |1oves| 220 | | sosnns | g e [1opcs| 220 | [-513015H| o covenibiodioetariopen) [109°5] 390
1-N3024 ,{ut’(,\:s()':ﬁffoig? A) 10pcs| 220 | | 1-s03008 éf;écfeaﬁn(xg/ﬁ%{;lg)k) 10pcs| 220 |  [1-813018H ;rﬁ;éﬁwﬁgmi%ﬁ&g) 10pcs| 330
1-N4032 ,:u‘t"(,\:‘%g%géggk) 10pcs| 220 | | 1-503010 /B\;\;\gcfef;(;,fﬁ(xfg,lgglgm 10pes| 220 | [1-513022H ;;ﬁ;%éé&?ﬁff,ﬁ;xg;gl) 8pcs | 330
B Koot 10012 | G S mvbamtopesy | |100es| 220 | |rstanmsh] g S e | 95 | 390
MR o oo Ammamedapes)| 575° | 40| | 1808016 | g ot |1ones| 220 | [rstanaen B sapeny | 5705 | 30
B v 803018 | o Saronuarrariopes) | |10%65| 220 | [staoos| o S roptsy [109c5] 390
TNEGBON | %03 s huton (posy |59 | 220 | 15030z | S0 S UBERTENSY  [1omes| 220 | 15140108 | Guron Somtenaanioniopes) |0PCS| 350
FNSOIIN | oy mtom aposy | 5P | 220 | | sosmsn | gt e 1opes| 220 | [rsaotan B raopesy | 6905 | 30
NSOIIN | oy mtom aposy | 5P | 220 | | sosane |G ey 1opes| 220 | [rsantan | Bt S rapesy | 5755 | 39
05N | X o aposy | 5905 | 220 | 1ot |G e, [10ves| 220 | (110168 | Gnon S bwitennraniapeny | 57 | 350
NSOSON | i o vl aposy |59 | 220 | 1ot |G e, [100es| 220 | [1-514018H | Gon Sromtentraiapes) | 5P | 350
NGOSON | oy ntom aposy | 5923 550 | | 504020 | it S0 imamaopey | |10Pes] 220 | [rsaann B ey | 5% | 30
B Ao hyion bt (N G Sai Tapmng Sceow SU0EEH Bton Sorowbimeearpesy | 575 | 39
HORINI R o mameiips| 5795 | 550 | | FSEO0TP| T2 5 scromasnarropesy . [10605 300 | | (D e Fororng cciom
OIS o o (e | 5755 | 330 | | STOTP| 15 B Scromthts xarropony | |19 390 | [ T s xaropes) 1095 90
BN v o (e | 5755 | 330 | | STSIOTP| 16 510 Scrouths xtonopes) [19%5| 390 | [t To e hiortopos) 1095 390
H e SOBOTP 15 Bins Serowthzanaropos | |10905] 220 [T 1o o e et ope| 093] 390
NSOSTE | a7y Fangea (r0pos) - |10%68| 220 | - [1stametee| TE B e s [toves| 220 | | (7 e S
NAGHSE | b £y iangea (10po8)|10P25| 220 | [ FSOEIP) T Bina scronthts xariopes) |10 220 [1stamo | o ez o) 50 | 50
HMOSES) otana ) Fanged (oo usapen| 95| 390 | rsoomate | T oL sy [10ves| 220 | st 5o e oroapen)| 87 | 550
HUOSER | rocs s Panged (oledtpen| 8922 | 330 | | HI00Te | B orapen, | 100cs| 220 | [rstamanr| B oraapen| 80 | 50
Rt ranged Nut FSOIETP| 15 Bing Serowthbersiopos) | |10905] 220 | |1ttt oo | 5 | 550
MBI L e | 4005 [ 590 | [rsmorsTe| 0 ot opcn|10pcs| 220 | [stsoanr| e taaen | 8923 | 550
MR ity s (o ey 4995 | 550 | | FSIOETP| T2 5 Scromtaperariopos) | [10905] 220 [1stamt| g vt 95 | 550
FSOIOTP| 15 Bins sersmpansonono | |10905| 220 |1t L o) 925 | 550
FSOITP| 15 Bing Serowianranoncs | |10905] 220 |1t B oo % | 70
1-504020TP TP/\A > REZX(M4x20/10A) 10pos| 220 1-S14012HT R VERMAXI2)(NY T R/FH v [4N) 4pos | 660

46

TP Bind Screw(M4x20/10pcs)

Button Screw(Hex/Titanium/M4x12/4pcs)




EXeFybh - UVT .09y v— (2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

RE B M [KEf RE ‘ B B [KEf RE ‘ B AH K
No. Parts Names Quantity| (fit54) No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&)
FryTER Dm\mm YIANYIZAER Dmmmm 7?7?/*?5&'1
Cap Screw Flat Head Hex Screw Titanium Flat Head Screw
5208 | G Sromz oty | 8| 220 [ e venopen| 0] 200 | || ope) 109 440
2610 | G Scromzoctospen | 8| 20| SR e venopen| 0] 200 | || g tooae 1098 440
1522012 | G Scromonerormeny | o8| 220 1| manopas) 1905 330 | | rsmmreT| g one 109°5] 440
1522016 | G Scromzberomen, | 58| 220 || e anopas) 1005 330 | || o) 995 | 860
5200 | Gt Scrominerapen | 8| 220 [ anopes) 10005 330 | || g g | 9 | 860
208 | Gt Srominaiapen | 8| 220 [rsmmon) 2t oo 10005 230 | || g g | 9s | 860
2010 | £ ooy | e8| 220 | [msamten| B e shopes 0P| 30| | oot g g | 495 | 850
2012 | Gt Srominney | o8| 20| [rsmms| F ooy 1005 o0 | | P e
52015 | G Sromiiatney | 8| 220| [ Fr e nonsonen 1005 330 | | rssmont| g et | 95 | 550
52018 | G Sromibngpey || 20| [rsmmen| £t nononen 1005 220 | st gt | 95 | 550
5200 | G Sromincniy || 20| s oo 100 220 | st e | S0cs | 550
5202 | G S om0 220 || eraanopas) 1005 440 | | rssmant| B o) 95 | 550
5205 | G Sromioniey | 8| 220 s eaanopas) 1005 440 | | rsswst| B oriate) | 95 | 550
52000 | Gt S om0y || 20| [rsmonon| £l enanionopen 10055 440 | | rsswent| o) 695 | 715
2035 | 0 8 apaey |98 220 | [vsosoa| A Serewtntacisiopes | 10Pe5| 440 | 1wt B it | P55 | 715
52010 | o & aatspisy | 508 220|100 | S entacishopes | 10PeS| 40| | 1u0rsHT G st | 595 | 825
B 2 e s ST o e Cermw ittt | 078|440 | | 1590281 G )| 95 | 770
1-523006F g;ézgvimig%;:g:d//g{:g\) 5pes | 440 1-534020H ga?ki;j(’\sﬂcﬁ:vzv(oH)e(z;?NI/4z2€)(/éié)) 5pes | 440 m '?Tt:n:n? :atgééiéz;?;ping Screw
S0 |G nbbangeaen | P02 | 40| |1ssi02st| B spes | P62 | 40| | sameT| 1 g 1095 40
52U | £ reniangeatpen | P 440| | DD 2 ping Screw VST 170 Soentatomiestgitgs 1995 440
S0 | o amgedtapen) | P2 | 40| 1T T cvatopes [106es| 220 | samisoT| s |57 | 40
D 2752 e VSERET | 16 1t rend Sromz vihopes [19655| 220 | | +s00isPT| 1 a0 | 90
59200 | 1o SerowMBOpos) 10008 220 | [rsamre| o e [100cs] 220 | st £ o | 905 | 860
592608 P o Scromuz Sxaopes) |10905] 220 | |50 | 16 2 L L nopes 105|220 | SO 17 e | 495 | 860
1-832612 I?I: :;icfl\gfrf;gl\%;gé)/wpcs) 10pcs| 220 1-533008TP -lT—E*IJ-‘LIZ Eéghgi)r(gvcghgg;gl10pcs) 10pcs| 220 @mmmmm ;_o,:n%;H(ead Screw
506 | 1o Soromtops 10008 220 | [rsamore| g5 e 1095|220 | | 12008 | ey [109c5] 220
5908 | 1o SerowMiopos) 10008 220 [rsaare| o T e 1005|220 | | 1542010 | oS ey [1095] 220
900 | 1o oad Serowtia0nopes) |100e8 220 [rsamste| 15 e L2 NTE 0 oy [100c5] 220 | | 1542015 | Ao Semimtsopes) |10 220
012 | o Sorenasnones) 19005 220 | [ rsamate| o 7 ey 1095|220 | | 1542625 | e i gropos)  |199°5] 220
HIEZ(M3x14/10A) TPHZ EZ(M4x15/10A) FAREZ(M2.6x30/10A)
1-833014 | i3t Head Screw(M3x14/10pcs) 10pcs| 220 1-834015TP | 1p 3t Head Screw(M4x15/10pcs) 10pcs| 220 1-842630 | Roynd Screw(M2.6x30/10pcs) 10pcs| 220
1-833016 gj :;Z\d(’\ggr);lv?l{/llsgfé)MOpcs) 10pcs| 220 1-834020TP IE?IZ 5;;%(123‘,((),&2182]8/)10‘303) 10pcs| 220 1-543006 z{_o?n%\;s(é’r\g\/sv?l\aélg/ﬁpcs) 10pcs| 220
5909 | 1o Serowtinaonopes) 1008 220 | [rs0uaste| 15 7 f AT ey [10905] 220 | | 1549012 | A Srewintzopes) |10 220
1-534006 I?IL: :;;(cgl\gfrﬁv/(:\/lai\g/wpcs) 10pcs| 220 m I?IL: Ierdt;ZIfg-;/;p;;i:ngE;(Screw W :k_o/:rfj }fieid/ Sa;llf:r'l?;pping Screw
U012 | i omd Seronianones) 19005 220 | s 1o e 1095|330 | | rsemare 1 gy [199c5] 220
U015 | i road SerowiSnopes) 10005 220 | [vssmat 10 TS ontpes 109°5] 330 | | rsemone| 5oLt Oapos) |199°5] 220
SUO8 | i road SerowWnianopes) 10005 220 | [vssmste 10 ot ontpes 1095 200 | | rssmonte| 5 opes) |109c5] 220
59020 | 1o Scromtixzonopes) 1008 220 [vssm| 10 ot T tpa 109cs] 220 | st L reiapos) |109°5] 220
1-543015TP TP EZ(M3X15/10M) 10pcs| 220

TP Round Screw(M3x15/10pcs)

47




EXFyhk-UYT Ty +— (3) Screw, Nut, Ring, Washer (3)

% FOR JAPANESE MARKET ONLY.

mE mE AH KEf e | e AH kE( mf AH hE
No. Parts Names Quantity| (ftiA) No. Parts Names Quantity| (ftiA) g Parts Names Quantity| (ftiA)
) Ste‘tystzrzwZ @ V?Ia/s;; - @ S/hﬁ'n
559003 5 S romMntpen[10005| 220 | || ey [10pes] 220 | seoas | g 0. 1apce) 15 495
5008 | 5 S mMnatpon 10005 220 | |eeorts ot o) [10pes] 220 | smset | 0 0 10pcs) 1095 495
1559005 | 5 dermmanapen|1000s| 220 | |psmons e [10ves| 220 | | sesaz | b rapen) 1095 495
1559008 | 5 deromMmenopen|100es| 220 | |asmonts| G e [10pes| 220 | | sesan | S . 1opcs) 1095 495
52008 | 5 S romMnaopen [100e5| 390 | |umann| ot ey [10pes] 440 | | sesas |G 0150 A opus| 093] 495
5010 | 5 ScromMantontpos |05 220 | |uamionn| iori o ER O [10pes] 440 | | 98845 | i i S0 10205000109 495
501 | 5 ScromMtzitpon |10%65 220 | | 1wAnOts| ot ey [10pes] 440 | 98846 | oy eSS0 10 apes | 0% | 495
v hEX(M3x18/5A) 7v ¥ —(M4.5x10x0.5/10A) 5x12x0.15mm=> Ls(10A)
1-853018 Set Screw(M3x18/5pcs) 5pcs | 220 1-W451005 Washer(M4.5x10x0.5/10pcs) 10pcs| 440 96648 5x12x0.15mm Shim(10pcs) 10pcs| 385
v hEZ(M4x5/10A) 2PV T Ty v — 4x10x0.15mm2 LA(10A)

1-854005 Set Screw(M4x5/10pcs) 10pcs| 220 @ Spring Washer 96775 4x10x0.15mm Shim(10pcs) 10pcs| 330
54008 | 5 Seromandtpon |10905| 220 | [1ss| e aopesy 10005 220 | | seo46 |1 iopey |109es] 320
54010 | S SeromManiOnpe | 60| 220 96947 | i Sei15x16w0 2mmadpos) 100|390
54012 o SerenMrzitpoy . |107es| 220
554020 | 5o S rominospen | | 279
555008 | 5o S Spes) spcs | 275
555000 | 5o S romMndospen | | 390

48




*FRRMIEIE2021 F4B1HREDOHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

BANFIN="Y) AT aVIN—")DEATE

HKENSDBABEIIAERERICRSETWEEEZEXRT

QR EIHUIED B UTUESTRIBETEART/I\ =Y P AT 3 /— VY EEA
U .TTEBDICEITENTEET,

Q@/NX—VIERETCEEZEBALTW LD BEICTHTFRWEEE. ZREAY A
Vay I TBATEIENTEEXT,

XEZIMNWHEICE D EEFHRDRED Y, RBWEBY A M TIREELEE W,
XBBITFEARIE - REARE R IBEBEEEX LOBRICED., ENZBANSEL
FFTOTHSMUHSTELIES W,

1.FTRBETHRDHLLTIESZ L,

T BELDOBIEN. COEBREBBEVNKRD W LW BIEICSEELLEV SHFED/S—YDIEEH
HNILEIBATEE T, ZORICHEI /BN BAZE 2 RIFEICHRDEBAN R L—XIIEDET,

] L2 Al
BECEBETNDBEE TORBOIAY A VIN—Y EEEI chENSRERLADET

BIETETHEBDO/NN =YD R xRN ST B ETH . RBOTAY S V=V ERE MBI NIEZFDH TEXTEEXT,
TAYSAVI—YVEEBIE. SHFLD/—YDRBVPHESZEEREICTEXLTLESIVW. EEERBEREZREIIA VLW EITNh
B CTI . BEROCEBEN BEICBEITUET,

K—EER>TVWEWSEHZEVET,

7

A: RSB TRELR B: IECHER/I—YE C: TEXHNSHWI~4 AT
R—YDORELHES EXULREEZIAS, HEROZEED. BIEIC
#ET 3, BEFLET,
: e )
RmO/— 18 ” IR—VEEE
IREEZD
AFYH—H
HENTY,
\_ )
3 ) m— E N —
2.8EICTIIBRWERIE mEAYSrYyay7THBATESET,
( )
RBAYIAMayv I TEATS,
[=] -5 [m]
https://rc.kyosho.com m
ARTF =Y AT qu)IN—Y . 7o) —%
BEEZBTHEATIIENTEET, Eﬁ
\_ )
Rkttt

T243-0021 #FIEEARTEBE3I050 ERFZIARALHI—TF
OEBVWA I —Y—HREXT
EiE 046-229-4115 Zf1M - B~ (fifRE%ZFR<)13:00~18:00



Available only for Japanese market.

1= —BROTRN

XINSOYR—MIAFERICRSETWEERT

4 )

CDENE HHBERZEREV LT WEE HONESTIVNET,

RAETIE. CBAWCIEWeBERADY—EREWLELTTI VY —Ry hEFIBL 2 —H —
EiaFRUTREDET,

B EBERP T R—MER. ARV MM OWTHBASEWULET D TCEFERENDHLET,

RADO CONTROL WODELS

|
1—H—BRIZ 55! @

o] mamay
A= HIV%E
O HREITLET!

1-Y-BROEA
COLUR, YHEBESHWEFWELS, BOKES2ENET,
EREWEL: 5—%y hENALEI—Y—BREBRLTED XY,
BELELETOTIBRESHOLET.

HATE, SHAVEEVESERADY —|
FEBERP P~ MR (<Y R EDY

*2ns0; WEESET.

1.CERICHELIEIR

*BEWLITWEWR RS AT

*3YFPIVFVIN— ((TBDOREEEICEIESNTVNS "KT xxxxxxx" KTIC7HTDEEF)

*BEWLITROL Y — M FRBIRFTEDOSDENET (RB)A—ILD. A7) =23y b AF v R E R,
EX—=)LZRKLA

*BEROEER. FE&D R (PR BFEES

2.1—Y -5

TERDOURLEIFQRI—RMS 77 AL TERZIT TS,

https://www.kyosho.com/rc/ja/user-entry/check.php

BANBIRICDOWT
Wit lE, SRV EEEXUBABRZEIEICEEWNUXT,
SRV LW BEANBRIE FERIER A—INHIVDORE £l R TR— M ARV MDD SRERREIERWULET,

REHEH
T243-0021 #F/REATHRAE3050 BATYIX*AV57—TF

OHEVWA IR 1I—Y —HREET
TEE 046-229-4115 S50 : B~ (HMLA%<)13:00~18:00



The service mentioned below is available only for Japanese market.

IV, RE L TARALRDERWVWS TS E

SR Z I HAERICIRS a4
Y TlED, BEUTHTLEFL WD BWVWERESIWVWELES, SBAWZEW:
IRFGEEEIE. RELI——HEAXEAEHWEELL LTV,
REALI—Y—HERAEABEVWEETORIE. FEZFEWLELH, TEOEBWEEHEK
[CHEBERIEZ CELADD R, 77V I AXEIEEETHEED <2 L\,

RENOEHWSEE - "RE1—Y—H%=E,

RAEICBEANEEOREE, TREI—Y—HKE ICSER LSV,
BEWEEOREIE. SFTICERPEAL/ BRGREZ CARDS A, B/ BkGHGAEOR-IE, TEES, BnES
(F—No)ZRW3RE, BBENEFNICEMSELLEE L,

zszcosmnatir: 040-229-41 15 =sscosmuati BR~em@RsR%R)13:00~1800.

. _ _ _ FAX Tl 24B RSN A EOZHE LTEN £ 9. M. BaEn
Faxcosmnati: 046-229-403 NEEBDBAN BN ET, SER AR~ SR (RRAERL)

BECOBMVARE : T243-0021 HEIE EATH ME3050 EARTIARXA VI T—TF
R st 12— —HEHR=ER

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

FEWE ARG FAXEZIEETEEDLIETWVWBE L. RETREIDSAEEBI T TCEEET,
HXDFZHIE BEVWEEAKEOIE—ZREL TSI,

[ & No.33012T3/T4 |Fim% | 1> 77—/ NEO 3.0 readyset )
5% BwEHFE [EA
CHAMS ®= = = ) #A\ # A H
>MEH X—h—% ERG . T—5—
ARG “RBO vy
JUHF
s R/CIE # a2
E T -
it &
FE
CBEED -
oy B ( ) FAX ( )
FHOBBIC | s
A sk | BA ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESHE R HATS : @ | ZNo.cmerm )
f - N
BEIWE T AR a7/ SRR Eoc— I OmRES (F—No) AN HE, BENBHMICSEALLEE L,
\ )

KRERARE TR BEROBEABROREICHEANTED T, BERLDO. EXRUBHVAEZRBU THD A EEROBABRICOEEL TR (1)~B)DBEAZRE|UT CE=E ICIRH
UIeDRRIBL5BIERBDETA. (1)BEROBFHOEREER T HE, QFRICEDESHTRAEREZFLHE, Q)Y —ERXDREDIHUHDOEFELICHTT 2158,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.
Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:

www.kyosho.com/eng/support/doc/index.html FCC CAUTION

Changes or modifications not
*Par la présente, KYOSHO CORPORATION déclare que cet expressly approved by the party
équipement est conforme aux exigences essentielles et aux autres responsible for compliance could
dispositions de la directive 1999/5/CE qui lui sont applicables. void the user’s authority to operate

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm the equipment.

*Por medio de la presente KYOSHO declara que este producto cumple con los

requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. A

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente =3 v
direccion de Internet: www.kyosho.com/eng/support/doc/index.html Rﬁﬁﬂﬂ*i

T243-0021 R REATEEI050 ERY I X MXA V5 T—7F

(X —n—ERoREBREERLT @ 1 — ¥ — 1K= EEEE 046-229-4115
R2IR/ICELLBEL S5, | BEWAEE  BBE~2R@HRE%Z<)13 1 00~18 : 00

s2232104-1  PRINTED IN CHINA



XCERBICCOHAZTZERS BHAICBDTHICEEBLTLEE W,
Before beginning assembly, please read these instructions thoroughly.

Vor Inbetriebnahme unbedingt die Bedienungsanleitung lesen!
Avant toute utilisation, lire attentivement cette notice de montage !
Antes de comenzar el montaje, lea atentamente este manual de instrucciones

KE21SP oY/

KE21SP ENGINE / KE21SP Motors
KE21SP MOTEUR / KE21SP MOTOR

BURERERE

INSTRUCTION MANUAL
Bedienungsanleitung
NOTICE EXPLICATIVE
INSTRUCTION MANUAL

THE FINEST RADIO CONTROL MODELS

No.74031

OV YYEEDBM

(1] 2@y FILLIS—
RASOBRERELIVIVOD
ElnHE ST %,

2] %vr7LY—
el e B EBERASEED. ZTOEBT
IvYyOREHEIY NO—ILT 3,

3] ==Kz
BASOMBOEZREET 2,
(RBIcoh. B&R =BRICED, )

(4] 28y FVLARY FRYY 2—
TARUVIERET S,

5l ya—-735%
EfESnicRARICEANT 3,

6] VASTIRY—9—
IVIVERBIED,

ZO—FORABR Y 21—
ZO0—BEDORAS - MEOBEHET 3,

IFP—9Y—4—

9] 7L=91292Y
IVIYDTL—U4 VEICERT %,

@ Die Bauteile des Motors

m Drosselkiiken :
Steuerung der Motordrehzahl

@ Vergaser :
Erzeugt das Treibstoff / Luft Gemisch

@ Diisennadel :
Reguliert das Gemischverhéltnis
(das Zudrehen mit Uhrzeigersinn erhéht
die Drehzahl und Temperatur)
@ Mechanische Leerlauf-Justierung :
Justiert den Leerlauf.
@ Glihkerze :
Ziindet das Treibstoff / Luft Gemisch
@ Seilzugstarter / Elektro-Bordanlasser :
Zum Starten des Motors
Leerlauf Diisennadel :
Reguliert das Leerlaufgemisch

Luftfilter

[9] Einlauf-Ring :
Zum Einlaufen des Motors verwenden.

@ ENGINE

m Throttle Lever :
Adjusts amount of air-fuel mixture
inflow and controls engine rpm.

@ Carburetor :
Mixes air and fuel appropriately
to control engine running.

@ Needle Valve :

Adjusts the amount of fuel inflow for the mixture.

(tightening increases speed & temperature)
[4] 1dle Speed Screw :

Adjusts idling.
@ Glow Plug :

Ignites the compressed air-fuel mixture.

@ Recoil Starter :
Starts the engine.

Low-Speed Needle :
Adjusts volume of air and fuel in mixture.

Air Filter

@ Break-in Ring :
Use when breaking-in the engine.

O MOTEUR

m Commande de carburateur :
Commande l'ouverture du carburateur.
@ Carburateur :
Mélange l'air et le carburant pour
I'accélération du moteur.
@ Soupape a pointeau :
Permet d’ajuster la proportion de
carburant dans le carburateur.
(le serrage augmente la vitesse
et la température)
@ Vis de ralenti :
Permet de régler le ralenti du moteur.
@ Bougie :
Permet I'explosion du mélange.
@ Lanceur a main :
Pour démarrer le moteur.
Vis de reprise :
Pour ajuster le volume d'air et de
carburant dans le mélange.

Filtre a air

@ Buse de rodage :
Utiliser lors du rodage moteur.

®MOTOR

m Mando del carburador :
Regula la mezcla aire-combustible
y las rpm del motor.
@ Carburador :
Mezcla el combustible y el aire.
@ Valvula de aguja :
Regula la cantidad de combustible.
(apretar incrementa velocidad y temperatura)
@ Tornillo de Ralenti :
Ajustar el ralenti
@ Buijia :

Provoca la combustion de la mezcla.

@ Arrancador Manual / Arrancador Electrico :

Arranca el motor.

Tornillo de baja :
Ajusta el volumen de aire y combustible
de la mezcla.

Filtro de Aire

[9] Anillo de rodaje :
Usar durante el rodaje del motor.

74031-T02

(BZRILTE)

53




QOILYVIVIREIERS LiEER (FL—21Y)
KE21SPI Y Y v, THHERICRBERIREICHAEINT
WET, BIZ—R/NLT, BRAY MLRANY FRZY
21—, IAO—KOFEEI YY) 1 —%#HSHWT, BEOD
ERERABE DI RICHE > TIL—0 14 & {T>TLEE W,

O+ LY —DHRAE
TL—0 14 VRTHROBRBETICE VT, TR, BEIC
BADETHFr ILY—EWMABT B L TET 71—
EHLETZTENTEET,

> 74 KUY EEHOAE

Y@ z20y MR R Y TR Y 2 —
74 RY VI EEHE TS
— LERHAD

FARYYIEEGERE TS
— VBB

> ETT 1« —ILOFAE

- O BA
Mg . ...

i

IR ICE D ERDH D
— D UEITFESD S

IEDE L Ty DY DRED 130°CUEH B
— DUEHEIT S

4 N\
0.5mm
ﬂégi&0%¥17ul—
\§ \ J
1
= NI WAV

WolEWiTHEdicE 2 ah 5
&1 /4MERES e E 2 3

ER I IVIIUAYROREZAELLEHS5130CE
BABWESTo>TLEE W,

BESMEWESEA—N—t—rIERVESIC

B Z— RNV THEROHOBEITERL TLE W,

R IVIVORBRBETETIELBHSTo>TLLEE W,
YAV EEESETETOEZRMN LRIV I VEEHHL
EDDBEZHIVIVREBOBNDEHDET,

IVIVHBWSIER, AOY ML

ANY TR 21—, Z—=KIJLINILTF
BEE LDAMCEEZIDSEW,
Y7 RDERERAICIED £,
O FEREDFAN
*IRT I 25E. BEY Y IRICHE S BEHEETIRWT
<IEEW,

¥ TVIVREEREU &S BB ERVWTLL S0,
AERICRBINZ > TcE £, REBEZDEFICLTHRLC &
REMERTDEICT VI VHNEHLICKKERDEITDT
EERLTLIEEW,

¥ TYIVAEDFBNIE. X5/ —ILEIEEREAT L —
EESTITIVETELTLLLEE W, H. EEREFAST
lCHMmERLTLREEWN, £, Fr TRALELDTY
IVNIBANA VYT F Y RAALINEFL TR ERWTT,

AVI eI rF—ER., Xt
FEALEBEW, KXDEREREICHEDET,

e
B

54




@ENGINE STARTING & BREAK-IN

Starting Engine and Break-In.

The KE21SP Engine is preset from the factory. Do not
change the default settings on [3] Needle Valve, [4] Throttle
Stop Screw, Slow Speed Adjuster Screw. Follow the
break-in instructions in the instruction manual.

@ Fine Tuning Carburettor

After break-in is complete and model is running normally,
driving feel can be improved by fine-tuning the carburettor to
suit temperature and humidity conditions.

> Adjusting Idle Speed

Increase idle speed
— Screw in slightly

Decrease idle speed

— Unscrew slightly

> Adjust driving feel

Tighten

)
|
@\@ Needle Valve

Unscrew

Acceleration feels sluggish
— Close slightly

Acceleration is sharp and engine temperature is more than 130°C
— Open slightly

@ Factory Needle Settings
4 7\
0.5mm
Low-Speed Needle
N\ J

[3]Needle Valve
3 1/4 turns from a fully tightened position

CAUTION: While measuring the temperature of
the engine head, ensure it does not
rise above 130°C.

If you do not have a way to measure the engine’s
temperature, take care not to over-tighten the
[3] Needle Valve so the engine doesn’t overheat.

CAUTION: Perform all engine adjustments while
running the model on the ground.
Engine RPM can increase too much with no
load on the wheels and damage the engine.

Except for the idle speed screw and
needle valve, do not touch any part of
the engine while it is hot as this can
cause burns.

If disregarding this warning, you

may cause burn injuries.

VAN

Warning

@ MAINTENANCE

* After running the engine, draw out any leftover fuel from
the fuel tank.

* Draw out fuel from inside the engine as well. Fuel that
remains inside the engine, may clog the engine and
make it difficult to start.

*k Remove dirt etc. from the exterior of the engine with a
brush and spray cleaner or methanol. Use extra caution to
avoid fire. Also, putting maintenance oil inside the engine
through the carburetor’s air intake is recommended.

VAN

Warning

Never use gasoline or thinner when
cleaning! This may cause Fire !

55




@ Das Starten & Einlaufen des Motors

Starten und Einfahren des Motors.

Der KE21SP Motor ist von bereits fertig eingestellt.

Bitte verstellen Sie die diese Werkseinstellung von

[3] Duesennadel, [4] Drosselkueken, [7] Leerlaufschraube
nicht! Bitte gehen Sie genau nach der Anleitung zum
Einlaufen des Motors in diesem Manual vor.

@ Feineinstellung des Vergasers

Nachdem das Einlaufen fertig ist und das Modell normal
laeuft, koennen Sie das Fahrgefuehl verbessern indem Sie
die Vergasereinstellungen je nach Aussentemperatur und
Luftfeuchtigkeit feinfuehlig nachstellen.

> |eerlaufschraube einstellen

Leerlaufdrehzahl erhoehen
— Leicht zudrehen

Leerlaufdrehzahl erniedrigen

— Leicht aufdrehen

» Fahrgefuehl einstellen

Hineindrehen

)
@\@D[mennadel

Herausdrehen

Die Beschleunigung ist traege
—> Leicht schliessen

Die Beschleunigung ist scharf und die Motortemperatur
ueber 130°C
— Leicht oeffnen

Vs

Leerlauf Diilsennadel

(3] Dusennadel

3 1/4 Umdrehungen aus einer
vollstandig festgezogenen Position

ACHTUNG: Messen Sie stets die Zylinderkopftemperatur,
ein Maximum von 130°C darf nicht liberschritten
werden.

Falls Sie keine Méglichkeit haben die Temperatur zu
messen, die Vollgasnadel [3] nicht zu stark schlieBen,
um ein Uberhitzen des Motors zu vermeiden.

ACHTUNG: Alle Motoreinstellungen miissen im
Fahrbetrieb vorgenommen werden.
Andernfalls kann der Motor leicht
hochdrehen und dadurch beschédigt
werden.

( AuBer fiir die Mechanische

A Leerlauf-Justierung und Nadelventil,
Achtung keinen Teil beriihren der Motor,
wahrend er hei3, da dies zu
Verbrennungen fiihren kann.
Wenn Nichtbeachtung dieser Warnung
kénnen Sie Brandverletzungen
verursachen.

@ Die Wartung des Motors

>k Entfernen Sie nach dem Betrieb des Modells den
Treibstoffaus demTank!

* Entfernen Sie auch alle Treibstoffreste aus dem Motor.
Dazu den Motor im Leerlauf starten. AnschlieBend den
Schlauch am Vergaser abziehen und warten bis der
Motor ausgeht.

* Entfernen Sie Schmutz etc. vom Aeusseren des Motors
mit Hilfe einer Buerste oder eines Reinigungssprays oder
mit Methanol. Bitte seien Sie sehr vorsichtig um Feuer
zu vermeiden. Wir raten zudem, nach dem Gebrauch
After Run Oel ins Motorinnere durch den Vergasereinlass
einzutroepfeln.

Verwenden Sie niemals Benzin oder
Verdiinnung zum Reinigen des Motors,
Achtung es besteht Brandgefahr!

56




@DEMARRAGE & RODAGE MOTEUR

Le moteur KE21SP est préréglé en usine.

Ne modifiez pas les réglages par défaut de la vis de
pointeau principal [3], de la vis de ralenti [4], de la vis de
réglage de reprise [7]. Suivez les instructions de rodage
dans le manuel d'instructions.

@ CARBURATEUR

Une fois le rodage terminé et que le modele fonctionne
normalement, la sensation de pilotage peut étre améliorée
en effectuant des ajustements sur le carburateur en fonction
des conditions de température et d'humidité.

> Réglage de la vitesse du ralenti

\@Vis de ralenti

Augmenter la vitesse du ralenti
— Visser légerement

Réduire la vitesse du ralenti

— Dévisser légéerement

> Ajuster la sensation de conduit

s Visser
€ s

Dévisser

Soupape a pointeau

L'accélération est mole
— Fermer légerement

L'accélération est forte et la température du moteur est
supérieure a 130 °C
— Ouvrir légerement

@ Paramétres d'aiguille d'usine

Ve

0.5mm

=

Vis de reprise

[3]Soupape a pointeau
3 1/4 tours a partir d'une position
complétement serrée

ATTENTION : Affiner le réglage sans que la culasse
dépasse les 130 degrés.

Si vous ne pouvez pas mesurer la température du moteur,
faire attention de ne jamais fermer complétement la vis de
pointeau.

Toujours demander conseil auprés de votre revendeur
avant d'effectuer ce type de réglage.

ATTENTION : Toujours effectuer les réglages sur piste
et non sur un stand. Le régime moteur
peut augmenter rapidement si la charge
n'est pas sur les roues et endommager
le moteur.

Ne JAMAIS toucher a chaudle moteur.
Risque de bralures.

VAN

Attention

@ MAINTENANCE

*k Une fois l'utilisation du modéle fini, vider le carburant
du réservoir.

* Vider les durites du carburant restant.
Si le carburant reste longtemps dans les durites, cela peut
causer des difficultés au prochain démarrage.

* Retirez la saleté etc. de I'extérieur du moteur avec une
brosse et un pulvérisateur ou un dégraissant. Faire trés
attention lors de la manipulation de ce type de produit
et ne pas laisser un enfant le faire seul. Il est également
recommandé de mettre de I'huile de maintenance a
I'intérieur du moteur au travers de la prise d'air du
carburateur.

Attention
AUCUNE GARANTIE NE POURRA ETRE PRISE EN COMPTE SI LE MOTEUR A ETE

UTILISE AVEC UN AUTRE CARBURANT QUE DU KYOSHO FUEL !
NE JAMAIS UTILISER UN AUTRE
CARBURANT QUE DU CARBURANT
Attention SPECIAL MODELE REDUIT !

57




@ ARRANQUE Y RODAJE DEL MOTOR

Arranque y rodaje del motor.

El Motor KE21SP esté pre ajustado de fabrica. No cambie
el ajuste por defecto en [3] aguja de carburador, [4] Aguja
de acelerador, [7] ajuste de bajas. Siga las instrucciones
de rodaje del manual.

@ CARBURADOR

Una vez finalizado el rodaje y cuando el motor esta en

funcionamiento normal, la experiencia de conduccion se
puede mejorar gracias al ajuste fino del carburador para
adaptarse a las condiciones de temperatura y humedad.

> Ajustar la aguja de ralenti

‘ \@Tornillo de Ralenti

Subir velocidad del ralenti
— Girar ligeramente

Disminuir velocidad del ralenti

— Aflojar ligeramente

> Ajustar el tacto de conduccion

> Apretar
G

Aflojar

Valvula de aguja

La aceleracion es lenta
— Cerrar ligeramente

La aceleracion es fuerte y la temperatura del motor es
superior a 130°C

— Abrir ligeramente

Vs

[7]Tornillo de baja

[3]Valvula de aguja
3 1/4 vueltas desde una posicion
totalmente apretada

PRECAUCION: Mientras mide la temperatura de la culata,
asegurese que no alcanza los 130° C.

Si no tienes manera de medir la temperatura del motor
tenga cuidado de no apretar demasiado la aguja (3] para
que el motor no se sobrecaliente.

PRECAUCION: Realice todos los ajustes del motor
mientras rueda con su coche por la
pista. Si lo tiene con las ruedas sin
tocar el suelo las RPM podrian
incrementarse danando el motor.

Evite tocar el motor mientyas el motor
esté muy caliente. Solamente torque la
valvula de aguja para realizar ajustes.

VAN

Aviso

@ MANTENIMIENTO

* Cuando haya completado el proceso, retire todo el
combustible del deposito.

* No es recomendable dejar combustible en el interior
del motor. Si el mismo permanece en el interior durante
mucho tiempo, el motor podria no arrancar facilmente
la siguiente vez.

* Eliminar suciedad etc, del exterior del motor con un
pincel y un spray limpiador o metanol. Adoptar las
medidas necesarias para evitar fuego. Se recomienda
afadir un poco de aceite de mantenimiento a través
del carburador en la entrada de aire.

AN\

Aviso

Never use gasoline or thinner when
cleaning! This may cause fire!

58




KE21SPI Y Y > 5% / EXPLODED VIEW / EXPLOSIONSZEICHNUNG / VUE ECLATEE / DESPIECE

74905

@

74031-12

74031-08

ANRFIN—YY SPARE PARTS * FOR JAPANESE MARKET ONLY.
7 & ‘ =Y & K S & ‘ =Y & *EH
(\[oR Part Names (FadA) (\[oR Part Names (FaA)
031 | K S g 25300 7403109 | Gide Ghrouretor Acsembly (KE218) | 6160
7403101 | & inr Hoad (KEB1SP) 2420 TAOI110 | Grcviey Boarng Set (KesrSpy | 2200
703102 | i o (kESrSR) 1320 403111 | oo Siarer Acsormtny (KEBISP) | 2310
7403103 | {12d st (KE21SP) o8 7403112 | pod e et (KEZTSP) 3300
7403104 | Fidon & Gyinder set (KE21SP) | 5280 74905 | & Giow g (4908 880
74031-05 éloznil;inz (F}soEdz(]KSEFZ))1 SP) 2640 97045 hju?flzr—Gf;ie?(‘Zy1 [\Zézcla_siégpzs?\/w\) 1320
7408106 | e o esien) 880 *FRHRIZ2021 £48 1 BREDEDTT,
03107 | 8 o heoea S (KERISP) 6050
7403108 | 812ttt (1P 3630

59



/\ CAUTION

Only use parts from the above list as replacements for the unit or starter motor.
(*Do not use No.74001B Electric Starter Unit or No.74002 Starter Wiring Unit as
these can cause short circuit. This is dangerous.)

A Vorsicht

Verwenden Sie ausschlieBlich die oben genannten Ersatzteile! Verwenden
Sie keinesfalls die 74001B Startereinheit oder 74002 Kabelsatz. Dies kann zu
Kurzschliissen fiihren.

/\ ATTENTION !

Pour tout remplacement de piéce de l'unité de démarrage moteur,
utiliser uniquement celles spécifiées dans la liste.

(*Ne pas utiliser le démarreur électrique #74001B ou l'unité #74002.
Leur utilisation peut provoquer un court-circuit et ceci est dangereux.)

/\ PRECAUCION

Utilice solamente las piezas arriba descritas para el motor y arrancador.
(*No utilice el Arrancador Eléctrico No.74001B ni No.74002 ya que podrian
causar un cortocircuito.)

( Riih—LR—Y J

www.kyosho.com

*Specifications are subject to change without prior notice!

*Technische Anderungen sind ohne vorherige Ankiindigungen méglich!

*Les spécifications peuvent changer sans préavis!

*El fabricante se reserva el derecho de introducir modificaciones en los kits sin previo aviso!

© Copyright 2021 KYOSHO CORPORATION  32232104-1  PRINTED IN CHINA

FCC CAUTION
Changes or modifications not
expressly approved by the party

responsible for compliance could
void the user’s authority to operate
the equipment.

THE FINEST RADIO CONTROL MODELS

RER =t

T243-0021 #HR)IBEARMHREEI050 ERT I AKXA 25 T—7F
@1 —HKREBEBEE 046-229-4115

BEIWEEIZE :

BRE~ZBEMEHZER<)13 1 00~18 : 00




	P001 INF NEO 3_0 KT-231P+ MM_out
	P002 INF NEO 3_0 KT-231P+ MM_out
	P003 INF NEO 3_0 KT-231P+ MM_out
	P004 INF NEO 3_0 KT-231P+ MM_out
	P005 INF NEO 3_0 KT-231P+ MM_out
	P006 INF NEO 3_0 KT-231P+ MM_out
	P007 INF NEO 3_0 KT-231P+ MM_out
	P008 INF NEO 3_0 KT-231P+ MM_out
	P009 INF NEO 3_0 KT-231P+ MM_out
	P010 INF NEO 3_0 KT-231P+ MM_out
	P011 INF NEO 3_0 KT-231P+ MM_out
	P012 INF NEO 3_0 KT-231P+ MM_out
	P013 INF NEO 3_0 KT-231P+ MM_out
	P014 INF NEO 3_0 KT-231P+ MM_out
	P015 INF NEO 3_0 KT-231P+ MM_out
	P016 INF NEO 3_0 KT-231P+ MM_out
	P017 INF NEO 3_0 KT-231P+ MM_out
	P018 INF NEO 3_0 KT-231P+ MM_out
	P019 INF NEO 3_0 KT-231P+ MM_out
	P020 INF NEO 3_0 KT-231P+ MM_out
	P021 INF NEO 3_0 KT-231P+ MM_out
	P022 INF NEO 3_0 KT-231P+ MM_out
	P023 INF NEO 3_0 KT-231P+ MM_out
	P024 INF NEO 3_0 KT-231P+ MM_out
	P026 INF NEO 3_0 KT-231P+ MM_out
	P027 INF NEO 3_0 KT-231P+ MM_out
	P028 INF NEO 3_0 KT-231P+ MM_out
	P029 INF NEO 3_0 KT-231P+ MM ADJ_out
	P030 INF NEO 3_0 KT-231P+ MM STA_out
	P031 INF NEO 3_0 KT-231P+ MM STA_out
	P032 INF NEO 3_0 KT-231P+ MM EX_out
	P033 INF NEO 3_0 KT-231P+ MM EX_out
	P034 INF NEO 3_0 KT-231P+ MM EX_out
	P035 INF NEO 3_0 KT-231P+ MM EX_out
	P036 INF NEO 3_0 KT-231P+ MM EX_out
	P037 INF NEO 3_0 KT-231P+ MM EX_out
	P038 INF NEO 3_0 KT-231P+ MM SP1_out
	P039 INF NEO 3_0 KT-231P+ MM SP2_out
	P040 INF NEO 3_0 KT-231P+ MM OP1_out
	P041 INF NEO 3_0 KT-231P+ MM OP2_out
	P042 INF NEO 3_0 KT-231P+ MM OP3_out
	P043 INF NEO 3_0 KT-231P+ MM OP4_out
	P044 INF NEO 3_0 KT-231P+ MM OP5_out
	P045 INF NEO 3_0 KT-231P+ MM OP6_out
	P046 INF NEO 3_0 KT-231P+ MM S,N,R,W_out
	P047 INF NEO 3_0 KT-231P+ MM S,N,R,W_out
	P048 INF NEO 3_0 KT-231P+ MM S,N,R,W_out
	P049 kounyuu_out
	P050 USER_dummy_out
	P051 FAX_out
	P052 INF NEO 3_0 KT-231P+ MM_out
	P053 INF NEO 3_0 KT-231P+ MM ENG_out
	P054 INF NEO 3_0 KT-231P+ MM ENG_J_out
	P055 INF NEO 3_0 KT-231P+ MM ENG_E_out
	P056 INF NEO 3_0 KT-231P+ MM ENG_GER_out
	P057 INF NEO 3_0 KT-231P+ MM ENG_F_out
	P058 INF NEO 3_0 KT-231P+ MM ENG_SP_out
	P059 INF NEO 3_0 KT-231P+ MM ENG EX_out
	P060 INF NEO 3_0 KT-231P+ MM ENG_out

